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Notes for using this parts book

1. This book was prepared based on information available in December 1993,
2. Parts are subject to changes in design without prior notice.

-

3. Parts supplied as complete assemblies are circled by a dotted line ! o
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Hinweise zur Verwendung dieser Teilelise

1. Dieses Buch basiert auf den Informationen vom Dezember 1993.
2. Modelléinderungen sind vorbehalten.
3. Die Teile, die als kompletter Satz geliefert werden, sind mit einer

i1 gestrichelten Linie umrandet.
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Notes sur l‘utilisation de ce manuel de
piéces détachees

1. Ce manuel a été fait d’aprés les renseignements valables au mois

de Décembre 1993,

2. Les pitces peuvent étre sujettes & des modifications sans préavis.

3. Les pidces fournies en tant qu’assemblages complets sont encadrées
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Notas para usar este Manual de Piezas

1. Este libro ha sido compilado basdndose en los datos de que se

disponia en diciembre 1993.

2. Las piezas quedan sujetas a cambios de disefio sin aviso previo.
3. Las piezas suministradas como conjuntos completos se enmarcan

o=y
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A . EREIR / Machine body / Maschinengehiuse /
Corps de la machine / Cuerpo de la maquina

118-420-050
B. NJL b4/ —BfR/ Belt cover mechanism / Gurtabdeckung /

Couvre-courroie / Cubierta de correa

151-423-051



A . AR / Machine body / Maschinengehéuse /

Corps de la machine / Cuerpo de la maquina

REF.NO. CODE  |qQTY by A NAME OF PARTS RM
2 $32514001 [ 1|~y phst—s BED COVERS
3 $23418001 | 6| * % Vaxs SCREW,M4X5
4 $32515001 1pXY KHhit—t BED COVERL
5 061400816 | 4|4 5 axs SCREW, FLAT M4X8
6 532516001 1| F—shii—rF ARM COVERF
7 060501016 |  3|/¢1> KMsx10 SCREW, BIND M5X10
10 117936009 | 4lx735+¢> OIl. CAP
11 117934009 | 1|x25+> OIL CAP
12 140392009 | 2[+117% OILCAP
14 $32655001 | 1|7 a0 ARM COVER L
15 060501016 | 3|75+ > Fmsx0 SCREW, BIND M5X10
20 159150009 | 1|nvvox235¢ OIL CAP
21 S11816000 |  1]7 5> 7Nk-2N CLAMP NK-2N
22 062400816 | 1|+ ~74xs SCREW, PAN M4X8

118-420-050

B. NN kA /N —B%/Belt cover mechanism / Gurtabdeckung /

Couvre-courroie / Cubierta de correa

REF.NO. CODE  |QTY B A NAME OF PARTS RN
1 $32441001 | 1|~xn bnsi—~=2 BELT COVER BASE
2 062400816 | 3|*+~=axs SCREW, PAN M4X8
3 $32442009 | 1|~k nss—n BELT COVERA
4 002400514 | 4|+ F+~24ax5 SCREW, PAN M4X5
5 $32443009 | 1|~Jb k-8 BELT COVERB
6 002400514 | 4|+ ~2axs SCREW, PAN M4X5

18 $32446009 | 1|5c1vv -2 STOP MARK
151-423-051




. _E#RIR / Upper shaft mechanism / Obere Welle /
Mécanisme de I'arbre supérieur / Mecanismo del eje superior

—=

1@1—:0 12-9 /W ’_'

118-420-109




C . E#hRE{R / Upper shaft mechanism / Obere Welle /

Mécanisme de |'arbre supérieur / Mecanismo del eje superior

REF.NO. CODE QY BEoAA NAME OF PARTS RV
1 $32517001 i Ari UPPER SHAFT
2 140726000 NP PLEET UPPER SHAFT BUSH (M)
3 532518001 185 24— BALLANCER
4 012060636 2|7+ T6X6 SET SCREW, SOCKET (FT) M6X6
5 $32519001 19789 2 20F UPPER SHAFTBUSH F
6 012060636 1{7+ E6X6 SET SCREW, SOCKET (FT) M&6X6
7 532520001 1|7 n4h THREAD TAKE-UP CAM
8 532521001 HESFE & WASHER, THRUST
9 $32522001 SR E AR S SCREW
10 $23651001 3|7 Sexehy A SET SCREW, SOCKET (FT) M6X6
11 $32532001 1Hosersav Esy 3 CRANK ROD ASSY
11-1 $32523001 190" #5>4 90- CRANK
11-2 145466001 AV E AT A s S NEEDLE BAR CRANK ROD
1-3 147777000 Hz=Fwrmy¥ NEEDLE BEARING
11-4 145465001 1|2 A 23570 SCREW, M3.57L
12 $32507001 IR M AV AV G ] JUMP SOLENOQID ASSY
12-1 $32501001 1w s e JUMP SOLENQID BASE
12-2 532502000 1|vvrFvlbsrr JUMP SOLENQID
12-3 081003870 1loV > s3 O RING,S-3
12-4 048025346 1[r A 7E25 RETAINING RING, E2.5
12-5 532503001 VAP PRS- JUMP SOLENOID BRACKET
12-6 533646001 2l ~326%8 SCREW, PAN M26X8
12-7 $32504001 rors CAM PLATE
12-8 $25773001 214294 SHOULDER SCREW, M4
12-9 $32505001 P ETATS SPRING, PLATE
12-10 062400816 2|F~z4x8 SCREW, PAN M4X8
12-11 062400816 2| ~Daxs SCREW, PAN M4X8
12-12 534200001 P PE AL SOLENOQID CUSHION
13 062401016 2|F~=2ax10 SCREW. PAN M4X10
14 $32525001 MnyRsyFansrey b NEEDLE BAR VERTICALSET
14-1 532526001 HIPAPYEEE L JUMP CLAMP
14-2 062351016 1|+ ~235X10 SCREW, PAN M3.5X10
14.3 $32527001 1WoveTaa JUMP BRACKET
14-4 $32530001 PRI IAE SPRING
14-5 $32531001 1T|EbNUERTIAZR BASE NEEDLE BAR BUSH
15 $32533001 IEZVAVE A BASE NEEDLE BAR
16 $33673000 TBRAUFRS TR BASE NEEDLE BAR FELT
N7 012060636 1|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
“ 130 $32435001 1oy irns~ BEARING COLLAR
31 523651001 2|FFETexeF Y A SET SCREW, SOCKET (FT) M6X6
32 158115001 1|4~ <% 5 4 6204ZZNR BALL BEARING, 6204ZZNR
118-420-109




D . $HHEREIRIFR / Needle bar and drivin? clutch mechanism/ _
Nadelstange und antriebskupplung /Barre a aiguille et mécanisme d’embrayage
d’entrainement/Barra de aguja y mecanismo de embrague de mando

—

118-420-117
E. T#hRIA / Lower shaft mechanism / Untere Welle /

Mécanisme de I'arbre inférieur / Mecanismo del eje inferior

118-420-305



D . §1#EEEEIRE{R / Needle bar and drivin

clutch mechanism/

Nadelstange und antriebskupplung /Barre a aiguille et mécanisme d'embrayage
d’entrainement /Barra de aguja y mecanismo de embrague de mando

REF.NO. CODE [qQTY Y NAME OF PARTS RM

1 $32574001 7oL samEyLN- THREAD TAKE-UP COUPLED DRIVING LEVER
3 018501036 1|7+ %1 F5X10 BOLT, SOCKET M5X10

4 107550002 1|ao ROLLER

5 $32575001 1|7 rEradEy PIN

6 $32576001 1z ersamsy THREAD TAKE-UP BEARING

7 018501236 27+ Fn rsx12 BOLT, SOCKET M5X12

8 $32577001 1FYEr s FoL/s—7 3 THREAD TAKE-UP DRIVING LEVER ASSY

9 $32580001 M E=P; ROLLER SHAFT

10 $32674001 HE=F ROLLER 8

11 021500103 1|+vY b12 25 NUT, 1 M5

12 113431002 11942 WASHER

118-420-117
E. TEhRH1R / Lower shaft mechanism / Untere Welle /
Mécanisme de 'arbre inférieur / Mecanismo del eje inferior
REF.NO. CODE Q'TY BEL AT NAME OF PARTS R

1 $32544001 1|xsLEFUT 3 BEVEL GEAR U ASSY

1-1 $23651001 2|7+ ESex6H Y X SET SCREW, SOCKET (FT) M6X6

1-2 $23651001 2|7+ ESex6H Y X SET SCREW, SOCKET (FT) M6X6

2 $32547001 AN ERDY 2 BEVEL GEAR D ASSY

2-1 523651001 2|7 EF6X6F Y A SET SCREW, SOCKET (FT) M6X6

2-2 523651001 2|7+ ESexemy 2 SET SCREW, SOCKET (FT) Mi6X6

13 $32538001 1126754 VERTICAL SHAFT

4 142708000 1252 280U VERTICAL SHAFT BUSH U

5 012060636 1|7+ S6x6 SET SCREW, SOCKET (FT) M6X6

6 142709000 1127942 280D VERTICAL SHAFT BUSH D

7 012060636 1|7+ 56x6 SET SCREW, SOCKET (FT) M6X6

8 $32539001 PEPL LOWER SHAFT

9 532540000 1|o8sg 2800 LOWER SHAFT BUSH L

10 012060636 1|7+ 356X6 SET SCREW, SOCKET (FT) M6X6

1 104520000 IPEP LI LOWER SHAFT BUSH R

12 012060636 117+ £ S6X6 SET SCREW, SOCKET (FT) M6X6

13 $32550001 1€y rns5-23 SET COLLAR ASSY

13-1 523651001 2|7+ ESExXEH Y A SET SCREW, SOCKET (FT) M6X6

14 $35595101 HEED ROTARY HOOK L

15 $32542001 E=A BOBBIN L

16 $35584001 1|FEL -2 1 BOBBIN CASE ASSY

16-1 $35583001 NP EPE - PIAL BOBBIN TENSION SPRING

16-2 181936001 e r=—2Faminz TENSION SPRING

16-3 181937001 1|Famsrzsarevay ADJUST SCREW

16-4 181938001 HNrEamenzrrzy SET SCREW

118-420-305



. #THERI{R / Needle bar mechanism / Nadelstangenvorrichtung /

Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

36 35 34
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118-420-118



F. §1#ERS1% / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE QTY B X NAME OF PARTS RM|
1 $32581101 L AVE sk { NEEDLE BAR CASE
2 018061622 A7 FHI F6X16 BOLT, SOCKET M6X16
3 025060232 dlesHHixFane WASHER, PLAIN M 6
4 028060243 AR xHFHR2-6 WASHER, SPRING 2-6
5 $32582001 LAV E Sy X O - NEEDLE BAR CASE BRACKETR
6 $32583001 LI AVE Sr Xl 3 - g NEEDLE BAR CASE BRACKETL
7 $32652001 2|1 FEAEL POSITIONING PIN
8 $32653001 2|l FEAFY B POSITIONING NUT
9 113431002 2|19 H = WASHER
10 532584001 A PARTE Sy NEEDLE BAR
11 $32585001 I ANV v I = ey A3 SPRING
12 118735002 | 9|v#x WASHER
13 532586001 3[yvy3arda CUSHION RUBBER
14 532587001 glvanLFL ALY~ TOP DEAD CENTRE STOPPER
15 018301036 9l7#+ £ b 3X10 BOLT, SOCKET M3X10
16 532588001 EIAVE b E-E NEEDLE BAR CLAMP
17 062350816 9|+~ 235%X8 SCREW, PAN M3.5X8
18 $33149000 1HZTH ey s FELT PACKING
21 $32654001 17T rFHT FELT HOLDER
22 062400816 2|F~oaxs SCREW, PAN M4X8
23 025040136 2{eSH¥H a4 WASHER, PLAINS 4
24 $33149000 1l ALV B FELT PACKING
25 532589001 I FANVE: v I N e ol NEEDLE BAR THREAD GUIDE
26 215953001 Q| b AR T3EXET KR SET SCREW, (CP) M3.5X4
27 $32590001 Nz FHit- UPPER COVER
28 008400806 2|+ 3 204axs SCREW, TRUSS4X8
29 $32591001 1WFhA1kEIF INNER THREAD GUIDE
30 008400806 2|+ R 3R 04X8 SCREW, TRUSS M4X8
31 $32592001 1|hFHiIN= LOWER COVER
32 008400806 2|+ 7R 04X8 SCREW, TRUSS M4X8
33 $32593001 Ty&A LEF LOWER THREAD GUIDE
34 $32378001 QR4 F DISK
35 $32379001 1 E AT SPRING
36 534032001 9|4 +rHRVAGHELRY SHOULDER SCREW
37 008400806 2|+ b7 R34X8 SCREW, TRUSS M4X8
38 $32595001 1InURHSIFL—N NEEDLE BAR GUIDE RAIL
39 062400816 sl+~oaxs SCREW, PAN M4X8
40 532596001 1r=z2391L-0 RAIL FOR CASE
- 141 062401216 Al N Omax2 SCREW, PAN M4X12
42 532597001 INTAE S22 SPRING BRACKET
43 014400636 1|7+ K 1a%6 SET SCREW, SOCKET (CP) MaX6
44 $32598001 WuzF7HSE LINEAR GUIDE
45 018301036 4|7+ +3X10 BOLT, SOCKET M3X10
46 047501242 2|27 > B Aws PIN, SPRING ROLL AWS
47 $32599001 1{RSRAN— R RSR BASE
48 018061236 3|7+ #E N bexi2 BOLT, SOCKET M6X12
49 062300416 8|#+~am3xa SCREW, PAN M3X4
50 $32600001 1|7 Exv7 THREAD TAKE-UP SHAFT
51 $32631001 (R o e THREAD TAKE-UP SAHFT BUSH
52 $32651001 9|7 lii=43 THREAD TAKE-UP LEVER ASSY
52-1 $32632000 97 ELRR THREAD TAKE-UP BOSS
52-2 524303001 181+~ % T 3X6.5 SCREW, PAN M3X6.5
53 014400636 4|7+ 7K 54X6 SET SCREW, SOCKET (CP) M4X6
54 532634001 1|7 BRI THREAD TAKE-UP HOLDING SHAFT
55 532635001 1lFrEvwiFvia THREAD TAKE-UP HOLDING BUSH
56 532637000 9lF vy THREAD TAKE-UP HOLDING
57 $32638001 CIERE AT S SPRING
58 070699800 1|4 =27 re99zz BALL BEARING, RADIAL 699727
59 $32639001 1\o9rahs—~ BEARING COLLAR
118-420-118




F. $1%B3{% / Needle bar mechanism/ Nadelstangenvorrichtung /
Mécanisme de la barre & aiguille / Mecanismo de la barra de aguja
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F. $t#&R91% / Needle bar mechanism/Nadelstangenvorrichtung /
Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

— 10 —

REF.NO. CODE QTY Bl A NAME OF PARTS RV
60 $32640001 HIFXATR POSITIONING PLATE
61 018501036 2|7+ &) F5X10 BOLT, SOCKET M5X10
62 018501236 1|7+HEI L5X12 BOLT, SOCKET M5X12
63 025050236 1esFHxFII-5 WASHER, PLAIN M 5
64 028050246 V| xHHR2-5 WASHER, SPRING 2-5
65 515628011 9% /71U DBXKS#11 NEEDLE DBXK5#11
66 535632001 1e>HHxs WASHER, PLAIN 8

118-420-118



G . $T#E)HIZ1ERAIR / Needle bar flip-up mechanism / Nadelstangehochstellung /
Mécanisme de sautée de la barre a aiguille / Mecanismo del lanzador de barra de aguja

W JEREE/FOR SUB HEAD

2 2524123

1312 11

118-420-122
—_11 =



G . EHEYHRIZIERIR / Needle bar flip-up mechanism / Nadelstangehochstellung /
Mécanisme de sautée de la barre & aiguille / Mecanismo del lanzador de barra de aguja

— 12 —

REF.NQ. CODE Q'TY B AT NAME OF PARTS RM
< BREER / MAIN HEAD >
1 532643001 Mgz iEyra CHANGE BOX
2 $32644001 1fFxihn3— CHANGE BOX COLLAR
3 0144008636 27+ T Iax6 SET SCREW, SOCKET (CP) Mi4X6
4 532645001 1Hoaivy7k CAM SHAFT :
5 517390001 1\ FT-ihh CHANGE CAM
6 012500536 217+ ES5%5 SET SCREW, SOCKET (FT) M5X5
7 018062036 2|7+ FEN Fex20 BOLT, SOCKET M6X20
8 028060243 2|11 FHF2-6 WASHER, SPRING 2-6
9 025060232 2les¥Hzrrans WASHER, PLAIN M &
10 225701001 1|BH200575042-B04 BH-200575042-B04
11 018401236 4|7+ HE W baxiz BOLT, SOCKETM4X12
12 028040246 A2 Y H 24 WASHER, SPRING 2-4
13 026040236 MNesFHriHxa WASHER, PLAIN 4
14 S$17399101 IR E VA RN CAM GEAR A
15 014400636 2|7+ 7K 2axe SET SCREW, SOCKET (CP) M4X6
16 517401001 1*+v4LX¥Y—8 CAM GEARB
18 532647001 1Fxrvoa~—-2 CHANGE ROLLER BASE
19 $32648001 9(HLaniey b CAM ROLLERSET
20 021500103 9(+v r1325 NUT, 1 M5
21 004401003 21+ 52 ¥ax10 SCREW, FLAT M4X10
22 532684001 MHavrF14 ZERO BIGHT NEEDLE LOCATION PLATE
23 062400816 2|+~ 14ax8 SCREW, PAN M4X8
24 028040246 PATAE S i =N WASHER, SPRING 2-4
25 026040236 2lESH AR I A% WASHER, PLAIN 4
44 532689001 L EZAVE NVE 2a 3 CIRCUIT BOARD BASE
45 062400816 4iF~34x8 SCREW, PAN M4X8
16 533122001 PA RS FANS R SENSOR CIRCUIT BOARD ASSY
a7 0A4300605 4|+ F YT I 3X6DA SCREW, PAN (WASHER} M3X6DA
51 014400636 2{7H T K axe SET SCREW, SOCKET (CP) M4X6
<% FEEER /SUBHEAD >
49 532437001 1MR=2F3r Y8 BASE BRACKET B
50 018061236 2|7 FHI hex12 BOLT, SOCKET M6X12
118-420-122




H. 48T L4 B8k / Presser foot lifter mechanism / Stoffdriickerbetatigung /
Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

151-423-204
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H.#f I 4 BE% / Presser foot lifter mechanism / Stoffdrickerbetétigung /
Mécanisme de leveur du pinceur/Mecanismo del levantador de ménsula de trabajo

—14 —

REF.NO. CODE QTY Bl NAME OF PARTS RVY
1 $32662001 1A T7FEoLIN=53 PRESSER DRIVING LEVER ASSY
1-1 $32671001 1oy ROLLER SHAFT
1-2 014400636 1|7+ 7% 24x6 SET SCREW, SOCKET {(CP) M4X6
2 150491101 TR LEVER SHAFT
3 012500536 1|7+ E35%5 SET SCREW, SOCKET (FT) M5X5
4 532663001 AT RSy PRESSER DIFFERENTIAL LINK
5 532666001 1A T 7RI~ PRESSER DRIVING LEVER SHAFT
6 012060636 1|7+ EZ6x6 SET SCREW, SOCKET (FT) Mi&6X6
7 111865001 HHERP TS AL OIL CAP
8 $32674001 i i=sf: ROLLER S8
9 $32667001 HER 2] PRESSER SHAFT
10 532668001 HER LT PRESSER SHAFT BUSH U
11 532669001 1AHT o A 520D PRESSER SHAFTBUSH D
12 $32665001 1 FHTTo4% PRESSER SHAFT CLAMP
13 062401016 1|+~28x10 SCREW, PAN M4X10
14 §32675001 NAGFI R /R CONTRAST SPRING
15 081006070 1o > %pe O RING,P6
16 532664001 1|43 T HFosc PRESSER DIFFERENTIAL BASE
17 $32672001 1|34z 7oA PRESSER FOOT A
18 026040236 e HHRIH*4 WASHER, PLAIN 4
19 062401016 1+ ~aax10 SCREW, PAN M4X10
20 $32676000 N E AV RS B PRESSER CUSHION -
21 $32673001 t|xrHT 7112 PRESSER GUIDE PLATE
22 060501016 3781 > FMsSX10 SCREW, BIND M5X10
23 532678001 1&g 211/ PRESSER CONTRAST LEVER
24 $32677001 121 L= % CONTRAST LEVER SHAFT
25 028060243 1|18 x¥H %26 WASHER, SPRING 2-6
26 021060106 1[#v k1226 NUT, 1 M6
27 $32680001 1l resoLb/i—5 % CONTRAST SOLENOID LEVER ASSY
28 018501436 1|7+ # F5x14 BOLT, SOCKET M5X 14
29 532683000 A4 Is1EVL/TE PRESSER CONTRAST SOLENOID
30 532682001 14 TsOLr UV PRESSER SOLENOQID SET PLATE
3 060501016 2781 > EMsX10 SCREW, BIND M5X10
32 028050246 2| xHH 225 WASHER, SPRING 2-5
33 025050236 2les¥HFFa1r~5 WASHER, PLAINM 5
36 $33630009 VPR TAL SOLENOID COVER
37 008400604 3|+ FSA04axs SCREW, TRUSS M4X6
38 $33631001 RE B FAT PRESSER COVER
39 008400604 2|+ b X 04X6 SCREW, TRUSS M4X6
40 $15259001 la-gFyvvasFay CORD BUSH

151-423-204




J1. ¥3BEEE{R / Lubrication / Schmierung /
Lubrification / Lubricacién

i 7SR A/
FORSUB HEAD
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J1. 3 TR RER / Lubrication / Schmierung /
Lubrification / Lubricacién

REF.NO. CODE Q'TY Bl Aa NAME OF PARTS RM

1 152948001 2{A T NHEY T F OIL WINDOW
2 $32555001 1|29 a294TA OIL SUPPORT A
3 060501016 21784 > FM5X10 SCREW, BIND M5X10
4 152969001 1a—-F4HvIh*x CORD SUPPQRT
5 062300416 1]+~ M3X4 SCREW, PAN M3X4
6 $32552000 117 2 £ E6X6{L=750) WICK 6X6 (L= 750)
7 $32553000 1iE-nFa-7 OIL TUBE
8 $32554000 11¥7%2527TIh GEAR OIL FELT
9 $32556001 1|¥z29avH%38 OIL SUPPORT B
10 060501016 2781 > FM5X10 SCREW, BIND M5X10
11 117150001 200—FKyH4IThz CORD SUPPORT
12 062300416 2| F N IM3X4 SCREW, PAN M3X4
13 $32557000 1147 3 & T4X4(L=330) WICK 4X4 (L=330)
14 $32558000 1€z F2—F(L=85) OIL TUBE(L = 85)
15 $32559000 11292 7IWbA QILFELT A
17 $32561001 11 F2avHITCy R OILSUPPQORT C ASSY
18 $32564000 1S4 3 &TF(L=500) WICK (L = 500)
19 $32565000 1{EZWFa2—F(L=300} OILTUBE (L=300)
20 152969001 1a—-FKHHTH R CORD SUPPORT

121 062300816 2|+ ~aM3x8 SCREW, PAN M3X8
22 $32566000 MES=1r 0=k J AN OILFELTD
23 $32567001 1| ZINbFHT FELTBUSH
24 062300816 1+ ~am3xs SCREW, PAN M3X8
25 $32557000 2|7 % ETaxal =330} WICK 4X4 (L=330)
26 $32570000 117 2 eEaxaL=120) WICK 4X4 (L =120)
27 $32571000 1152721 7I/ B QILFELTB
29 $32573001 1|F 1 Hhi—A OILCOVER A
30 $32603000 152072z kL FELTL
3 $32604000 1|Ez=bF2—F(L=800) OIL TUBE {L=400)
32 $32605000 | 1|7 = £ EaxalL=520) WICK 4X4 (L =520)
33 532606001 IE R PATS GEAR COVER
34 $32554000 1|¥FP4a192 70k GEAR OIL FELT
35 532609000 1|lez—AFa2-FL=55 OILTUBE {L=55)
36 532610000 17 2 £ E6X6(L=130) WICK 6X6 (L= 130)
37 117150001 1|a—-FHH¥4ITHhF CORD SUPPORT
38 062300416 1|#+~am3xs SCREW, PAN M3X4
39 062400816 2|+ ~2axs SCREW, PAN M4X8
40 $32607001 E R @A OIL PAN

141 532608000 1| &5 JOINT
43 107155001 1|7z FELT
44 $34012000 1] 3 & Taxa(L=240) WICK 4X4 (L = 240)
45 060501016 i1 FMEX10 SCREW, BIND M5X10Q
46 117150001 I EE R o CORD SUPPORT
47 062300816 1+ ~NaM3X8 SCREW, PAN M3X8
60 152883000 1|7 )b F8X155 FELT 8X15.5
<4 JEREE /SUB HEAD >
75 $34325001 HEEP VAt :] OIl. COVERB

118-420-350
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J2. #2ME/BREMR / Lubrication / Schmierung /
Lubrification / Lubricacién

~a

/ 2
,. w3

6

151-423-350
K. k%8B 2 Bf#% /Upper threading mechanism / Obererfadens/
Mécanisme de I'enfilage supérieur / Mecanismo del enhebrado superior

1—%F 12-¢

118-420-412
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J2. ¥3H7E8BRAMR / Lubrication / Schmierung /
Lubrification / Lubricacién

REF.NO. CODE Q'TY [ NAME OF PARTS RMY

1 $10478000 3lav FRahaTINL FELT

2 $32435001 3| E9Yokagatyr DRIVING SHAFT OIL SUPPORT
3 062400816 31+ ~o4x8 SCREW, PAN M4X8

4 112738000 3|7 2 e E({L=400) WICK (L = 400}
6 532438000 3l rmEazITb FELT

9 32601000 3|lE=NFa-—T OIL TUBE

11 114486002 KIEE - QILER

12 154467001 CIPAS = i i 4 DUST OILER

13 133172003 3|lPFsH4r OIL BRACKET

14 008400604 3|+ b7 X 204X8 SCREW, TRUSS M4X6

OO~ AWN =

151-423-350
K %%l R/ Upper threading mechanism / Obererfadens /
Mécanisme de I'enfilage supérieur / Mecanismo del en hebrado superior
REF.NO. CODE £ X o NAME OF PARTS RM]

$32508009 | {1 h&FHAL COTTON STAND L
§32509003 [ 1|1 rx741s COTTONSTAND S
060501016 4154 > FM5X10 SCREW, BIND M5X10
150179002 | 9|xF—-nv 7B SPOOL SHAFT B
028050246 | 9l/x¥ x2S WASHER, SPRING 2-5
021500103 | 9|rv r1vas NUT, 1 M5
$15269000 QlzF-N=YrA SPOOL MAT A
$32510001 | 1|f b7oF1oumsy THREAD GUIDE BAR
028060243 | 1|14 H %26 WASHER, SPRING 2-6

10 025060236 | 1|e5¥HxF1vse WASHER, PLAIN M 6

11 $15273001 | 1|1 r7rrsvact THREAD GUIDE JOINT

12 060501016 |  1]/c1 > Fmsx10 SCREW, BIND M5X10

13 028050246 | 1|z H¥Hx2-5 WASHER, SPRING 2-5

14 $15286101 | |1 r7or 1A THREAD GUIDE A

15 $15287101 | 1|1 r7>3 18 THREAD GUIDE B

16 062400816 | 2]+ ~z4xs SCREW, PAN M4X8

17 $34450001 | 1|7rF1y1% GUIDE PLATE

18 062300616 [ 1]+ ~am3xs SCREW, PAN M3X6

118-420-412




L. %tJU B8R / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

118-420-403
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L. %41 B8{% / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil/ Mecanismo de la cortadura de hiros

QKOS . ERFRTT
: @ The % symbol is for Standard parts.

REF.NO. CODE  |q'Ty Estf NAME OF PARTS RM
1 $32451001 RSNV FA THREAD TRIMMER CAM
2 523651001 3|7HETexehRY A SET SCREW, SOCKET (FT) M6X6
3 $32452001 PP R ENIEE SR SOLENOID SET PLATE
il 060501016 21754 > KMsX10 SCREW, BIND M5X10
5 $32453000 A bxUVLSAE THREAD TRIMMER SOLENQID
6 021400102 2|7 k1oag NUT, 1 M4
7 028040246 rRES & E SV WASHER, SPRING 2-4
8 $32454001 IR A SOLENOID LEVER ASSY
9 062351016 1|4 ~33.5x10 SCREW, PAN M3.5X10
10 $32456001 17 kL n—Frrrva DRIVING LEVER GUIDE SHAFT
11 012060636 2|7+ F6x6 SET SCREW, SOCKET (FT) M6X6
12 532486001 WrFxxss POSITIONING SHAFT
13 012060636 1|7+ 36x6 SET SCREW, SOCKET (FT) M6X6
14 532457001 T4 bEUTEgL/—23 THREAD TRIMMER DRIVING LEVER ASSY
15 $32461001 117 RILN—F Foii SPRING
16 $32462001 PACRAVE S SEIT: SHOULDER SCREW, B
17 $32463001 11 rxUDy pyy 3 THREAD TRIMMER ROD V ASSY
18 021060106 2|7yt 36 NUT, 1 M6
19 $32467001 B EL A THREAD TRIMMER LEVER
20 532468001 11 hEULI—Ty THREAD TRIMMER LEVER SHAFT
21 110367001 2|94 % WASHER
22 048060342 | 1|k A7E6 RETAINING RING, E6
23 012060636 1|7+ & Fexe SET SCREW, SOCKET (FT) M6X6
24 532462001 HEESESE PESH: SHOULDER SCREW, B
25 021060106 1{+v b1y ae NUT, 1 M6
26 532469001 A F2UOY KT 3 THREAD TRIMMER ROD H ASSY
27 018400836 2{7 #40 axs BOLT, SOCKET M4X8
28 532471001 11 rsULEns3 THREAD TRIMMER CONNECTING ROD ASSY
29 532474001 11 K MOVABLE KNIFE
30 $32475001 I PEES SCREW, M4
31 $32476001 11 Fonns— MOVABLE KNIFE COLLAR
32 $32477001 IEEESR FIXED KNIFE
33 520355001 IPEEYE K SCREW, M3X8.5
34 $34338000 IER X PEE THREAD HOLDING PLATE
35 $34339000 1k oF -7 TAPE
36 $20355001 112 % % 93%x85 SCREW, M3X8.5
37 $32481001 HIVEE: NEEDLE PLATE
38 532482001 1IN 71 8T=0) NEEDLE HOLE PLATE (T = 0)
38 $32611001 1NYTHA5(T=2) NEEDLE HOLE PLATE (T = 2)
38 $32612001 1|\NUF+157=0) NEEDLE HOLE PLATE (T = 4)
38 532613001 1N TH18(T=6) NEEDLE HOLE PLATE (T =6)
38 534807001 HANGFFA2(T=05) NEEDLE HOLE PLATE (T =0.5) *
39 100360003 2|32 V238 SCREW, FLAT M2.38
40 525310001 2|45 % SCREW, FLAT M4
A1 $32484001 HCEX RV INNER ROTARY HOOK STOPPER
42 062300616 2|+~ am3xe SCREW, PAN M3X6
43 532485001 IBVEE-Y 1 NEEDLE PLATE BRACKET
A4 047200542 ATY AWz PIN, SPRING ROLL AW2
45 062400816 4|+ ~4gx8 SCREW, PAN M4X8
46 $32487000 Havnr- ROTARY HOOK COVER
47 $32488001 HAhrs—F 4Tz SPRING, COMPRESSION
48 018400836 1|7+ R0 b axs BOLT, SOCKET M4X8
49 532489001 1hr—yyx COVER SUPPORT

: @ Mit dem Zeichen % Standardteile bezeichnet.
: © Le symbol % correspond aux piéces normales. :

. © El asterisco K es para piezas normales.
.......................................................................... |
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L. RUJUER /Thread trimmer mechanism /Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

118-420-403
-1 —



R

L. %tV B&® / Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

—92 -

REF.NO. CODE Q'TY Esdq NAME OF PARTS RM
50 021400106 1132+ ha NUT, 1 M4
51 018400836 1|7 F:£0 b axs BOLT, SOCKET M4X8
52 026040236 1HEeS¥HzHxa WASHER, PLAIN 4
53 $32490000 TEyh—vir /K PICKER SOLENOQID
54 021300103 21+ biias NUT, 1 M3
55 028030245 2118 R A 523 WASHER, SPRING 2-3
56 532491001 1Pk b s 1 HT 2 PICKER SOLENOID PLATE
57 062401016 2{F~204x10 SCREW. PAN M4X10
58 $32492001 1YL/ RT—1h SOLENQOID ARM
59 018400836 1|7 F+#20 axg BOLT, SOCKET M4X8
60 532493001 17—t ARM PIN
61 018300536 1|7+ k3xs BOLT, SOCKET M3X5
62 532494001 Tl yee CONNECTING WIRE ’
63 062300416 2|F~<IM3x%4 SCREW, PAN M3X4
64 532495001 1105 — PICKER
65 $32496001 1Y —~—2 PICKER BASE
66 048020342 2| b ATE2 RETAINING RING, E2
67 532497001 1|73 CUSHION
68 532498001 tloviarey CUSHION PIN
69 532614001 TlpkF 240 bk PICKER BRACKET
70 060400816 2154 > Faxs SCREW, BIND M4X8
71 532499001 1|Ewh—2 by PICKER STOPPER
72 062300416 2| N IM3X4 SCREW, PAN M3X4
73 025080130 1z Hxiam98 VWASHER, PLAINS 8
74 081007070 1ol pr O RING,P7
75 026030136 1ez¥H2aH43 WASHER, PLAINS 3
76 028040246 1|/8% Y H 28 WASHER, SPRING 2-4

118-420-403




M. F3A-1 B{& / Thread wiper mechanism / Fadenwischvorrichtung /
Mécanisme de tire-fil / Mecanismo del limpiador de hilo

‘mﬁ“ﬁ
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M. %34 BEH% / Thread wiper mechanism / Fadenwischvorrichtung /
Mécanisme de tire-fil / Mecanismo del limpiador de hilo

—24 —

REF.NO. CODE Q'TY [P I NAME OF PARTS RV
1 532361001 1l bvBlrvLb 1 EX—Z THREAD GUARD SOLENQID BASE
2 060501016 31 > FsX10 SCREW, BIND M5X10
3 028050246 21N x¥HF25 WASHER, SPRING 2-5
4 025050236 2 FHrFII -5 VWASHER, PLAINM 5
5 532362000 21—y isr3a ARM CUSHION
6 §32363001 QIAF YV Y SET SCREW
8 532365001 BRI AR PAE SPRING
9 532366001 A kAT R R THREAD GUARD SOLENOID PLATE
10 0A4300605 2|+ F 7 2IK6DA SCREW, PAN (WASHER) M3X6DA
11 $32367000 I EFARRY RPN WIPER SOLENOQID
13 §$32368001 1S KF—4 SOLENOID ARM
14 012300536 2|7+ 353%5 SET SCREW, SOCKET (FT) M3X5
15 532386001 1V /1KY —T1R SOLENOID SENSOR PLATE
16 $32369001 NWETZHI AR PLATE
17 525283001 115574 SHOULDER SCREW, M4
19 S32371001 H R 2 GUIDE BUSH
20 $32372001 2114 FE A2 —-FH POSITIONING SPACER
21 $32373000 HEEEEN POSITIONING COLLAR
22 532374001 PR B v AV s Ry A UPPER THREAD GUARD HOOK ASSY
12241 532387001 1 PAZE R R v AV s i UPPER THREAD GUARD HOOK PLATE
22-2 532388000 1 vhir2ug UPPER THREAD GUARD HOQOK
22-3 532480001 2| A RT3X25 SCREW, M3X2.5
23 062302016 1|7~ M3X20 SCREW, PAN M3X20
25 $32375001 | t|AM pAHITAR—273 THREAD PRESSER BASE ASSY
25-1 532376001 114 bAHIAN-2 THREAD PRESSER BASE
25-2 $32377000 W ¥vor—7 MAGIC TAPE
28 062400816 A+<104x8 SCREW, PAN M4X38
29 028040246 A Y Hg2-4 WASHER, SPRING 2-4
30 532380001 U RO e v i s THREAD PRESSER COVER ASSY
30-1 532381001 11 rAHT 72 THREAD PRESSER COVER
30-2 $32377000 RSN E MAGIC TAPE
31 062300616 2|F N IM3X6 SCREW, PAN M3X6
32 $32382001 1|74 H—-H—-FK FINGER GUARD
33 $32378001 2{2xHS DISK
34 32379001 21z Z 8% SPRING
35 532363001 21z WY RY SET SCREW
36 532383001 2|71 H—H— Kk SPRING
37 $32363001 2ZIAX U RY SET SCREW
38 532384001 1Nt —A% SENSOR PLATE
39 533122001 (IR VAR SENSQR CIRCUIT BOARD ASSY
40 062400816 21+ ~Taxs SCREW, PAN M4X8
41 028040246 2 x¥H x4 WASHER, SPRING 2-4
42 026040236 2les¥H2 2 4%4 WASHER, PLAIN 4
43 0AA4300605 2| +F~AHF 7 33K6DA SCREW, PAN (WASHER)} M3X6DA
44 $32385001 1M ¥—-Hii— SENSOR PLATE
45 0A4300605 1+ F_H 7 Z3X6DA SCREW, PAN (WASHER) M3X6DA
46 534452000 (B AL i o i) WIPER HOLDER PLATE
47 028030243 1S x ¥ H %23 WASHER, SPRING 2-3
48 028030243 2 x Y HR23 WASHER, SPRING 2-3
49 025030233 23 HxF2193 WASHER, PLAIN M3
118-420-405




N. %FFE% / Thread tension / Faderspannung /
Tension du fil / Tensién del hilo

118-420-418
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N . $iFFR{% / Thread tension / Faderspannung /
Tension du fil / Tensidn del hilo

—26 —

REF.NO. CODE QTY (I NAME OF PARTS RM
i $32391009 fl=antr 44 ~—-22% ADJUSTMENT BASE ASSY
2 $32394001 |1 bhir~—2 THREAD GUARD BASE
3 062401216 2 [+ ~amax1z SCREW, PAN MA4X12
4 532395001 9l v FFAFIAVLYT THREAD GUIDE DISK
5 534033001 ML T3l SPRING
6 532397001 9«1 bFPF1 42 Y SHOQULDER SCREW
7 155510001 Qi +FIILFY TENSION NUT
8 532398001 HIVEL RS S UPPER THREAD GUIDE
9 008400806 21+ F 7 x304x8 SCREWV, TRUSS M4X8
10 532399001 QA b XFA T T o THREAD GUIDE
1 532400001 Q1 bF AT ARG TENSION GUIDE SAHFT
12 520677000 9|« +tFIYLH TN TENSION DISCFELT
13 145446001 18] kFIATLH S TENSION DISC
15 159805001 Q1 bFETLHIAHHT TENSION DISC PRESSER
16 520680001 Qlr hF 3 LIVRS TENSION SPRING (S)
17 520681000 QFa iz Y¥izx WASHER
18 520682103 91 bFIALLF U TENSION NUT
19 532389000 PAEEDEEE-EE -2l ADIJUSTMENT BRACKET PLATE U
20 062400816 2§+ ~<74x8 SCREW, PAN M4X8
21 $32390000 2|F=v1 449140 ADJUSTMENT BRACKET PLATED
22 062400816 2{F~Daxs SCREW, PAN M4X8
23 532401001 1Faovtwrd1Hh17— ADJUSTMENT BRACKET COVER
24 062400816 6+ ~2axs SCREW, PAN M4X8
25 008400806 2+ P2 34x8 SCREWW, TRUSS M4X8
26 532014000 Hhy Fswxsi-2 3 HEAD SWITCH CIRCUIT BOARD ASSY
30 008400806 24 P35 274X8 SCREW, TRUSS M4X8
31 533151000 1MFanvF1n—-2av3 TENSION BRACKET HARNESS ASSY
32 532414001 QA bx LT YEY SPRING
33 532415001 Ofl1 bxLHF LI VINR SPRING
34 532416001 9iFam LY TENSION STUD
135 014400636 9|7+ K Iaxe SET SCREW, SOCKET (CP) M4X6
36 $32417001 11275 THREAD GUIDE D
38 $32420001 T4 v3F+2 THREAD GUIDE M
40 008400806 2|+ b3 28X8 SCREW, TRUSS M4X8
43 $33131000 N E AV E - SFE B ] PROXIMITY SENSOR ASSY
15 021300103 1|+ k1323 NUT, 1 M3
46 504557000 1|42 & 1 pLTINVG BAND PLTIM
a7 534800000 Howd¥ EDGING

118-420-418




. ERSHEHAE(E / Crank shaft mechanism/ Kurbelwelle /
Mécanisme de vilebrequin / Mecanismo del cigtefial
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P. ERENEHES(E / Crank shaft mechanism / Kurbelwelle /
Mécanisme de vilebrequin / Mecanismo del cigliefial

— 98 -

REF.NO. CODE Q'TY B X o NAME OF PARTS RW]
1 532421009 W7 K T35 ba DRIVING BRACKET A
2 018062036 3|7+ HE I F6X20 BOLT, SOCKET M6X20
3 028060246 SRS S B WASHER, SPRING 2-6
4 025060236 Nes¥HrFa76 WASHER, PLAIN M 6
5 532422001 1|7 EaaAzi DRIVING SHAFT BUSH
6 012060636 1|7+ 76xe SET SCREW, SOCKET (FT) M6X6
7 S32423009 Hr—Us PULLEY B
8 $32445009 7= F—u PULLEY SCALE
9 012060636 2|7+ S6X6 SET SCREW, SOCKET (FT) M6X6
10 158115001 Y& = P77 762002ZINR BALL BEARING, 6204ZZNR
11 532536001 1|1 F K ZERO BIGHT NEEDLE LOCATION DOG
i2 062401616 2|+ ~04xX16 SCREW, PAN M4X16
i3 026040236 21> ¥ AR A*%4 WASHER, PLAIN 4
14 $32424000 f|23xranyoayr THRUST ROLLER BEARING
15 532521001 2|23 A MY AT WASHER, THRUST
16 $12134001 1|Fh4H1hs— INNER PRESSER COLLAR
17 012060636 2|7k T6X6 SET SCREW, SOCKET (FT) M6X6
18 532426009 219 F9 7350 kB DRIVING BRACKETB
19 018062036 6|7 F AN hEX20 BOLT, SOCKET M6X20
20 028060246 6|/ 2 H A 226 WASHER, SPRING 2-6
21 025060236 GleE¥FHrFITE WASHER, PLAIN M 6
22 076202800 3|2~ 77620222 ROLLER BEARING, 620227
23 048350242 Al b AT FF 3035 RETAINING RING, C35
24 532427001 3|1 h5—15 COLLAR 15
25 532428001 3Ly ViR VT CONNECTING SHAFT SCREW GEAR
26 018502036 6|7 FHE N b5x20 BOLT, SOCKET M5X20
27 532429009 A7 o v i B/ P A DRIVING BRACKET COVER
28 532440000 3| RITSTU MV R L DRIVING BRACKET PACKING
29 062400816 94 ~14x8 SCREW, PAN M4X8
30 117936009 QAT 7 Oll. CAP
31 047501242 6|27 T - AWS PIN, SPRING ROLL AWS
32 532430001 M FXAE POSITIONING PIN
33 081005070 3jol - ¥ps Q RING,P5
34 $32432001 1|7 ks DRIVING SHAFT
35 532433009 PA A Ay R i PR DRIVING SHAFT COVER
36 532434009 17 KoY a715—8 DRIVING SHAFT COVER B
37 528043009 NA7Ze OIL CAP
138 018061036 5|7 HF I bEX10 BOLT, SOCKET M6X10
“139 532649001 1y CONNECTING SHAFT
40 532650001 B|IFT VTS U VAT CHANGE BRACKET COLLAR
41 018501436 6|7 F KN bEX14 BOLT, SOCKET M5X14
42 532436001 3|TMOYV R UXET UPPER SHAFT SCREW GEAR
43 523651001 B{7 + L IEXERY A SET SCREW, SOCKET (FT) M6X6
151-423-1(3




Q138 I 1% /Presser foot mechanism/Stoffdrickerfu3/
Mécanisme de pied presseur / Mecanismo de la prensa tela

<For U.S.A. and CANADA >

<A Tz BETT, >
<Qption for general export>

]

< Option for U.S.A. CANADA >

151-423-201
—29—



Q145 1 B3R / Presser foot mechanism /Stoffdrickerful3/
Mécanisme de pied presseur/ Mecanismo de la prensa tela

30X48 ASSY

REF.NO. CODE Q'TY Ao NAME OF PARTS RM
1 $32762001 1= b4y oxlb-a X-BASE RALL
3 532765001 21 MY LYM YM-BASE RAIL
5 $32767001 HEMFY YL - Y-BASE RAIL
6 532768000 HEMY S TL— bR BASE RAIL PLATER
7 532761000 Fl[ERHY 7L — kL BASE RAIL PLATEL
9 060401016 | 44,51 > Faxio SCREW, BIND M4X10
10 $32806000 2[a~ysnr—7 SI.IDE TAPE
13 $32769001 18|y vy E/IHEL PIN
14 060401416 18751 2 EMax14 SCREW, BIND M4X14
18 533807001 2[4y a5 114 RAILSET PLATE
19 060401416 8|/~ KFMax14 SCREW, BIND M4X14
<For U.S.A. and CANADA >
<«<# 7 i3 /i—v iOption for general export>
2 §$33822001 T[ERBFY L7 E XL-BASE RAIL ASSY
2-1 532764001 1€ BV XL XL-BASE RAIL
2-2 S32804000 HESS YV ELE NN SLIDE SEAT
4 533823001 TERYYUXRT 3 YR-BASE RAIL ASSY
4-1 532766001 1|£ b¥ Y xR YR-BASE RAIL
4-2 $32805000 1ZzxuUy37L - kR SLIDE SEAT
116 533819001 3|V YESIFREY B TUBULAR ROUND ARM RSET
16-1 $32772101 VYR SIFRTE TUBULAR ROUND ARM R ASSY
16-2 | $32792001 GiFaATE YR ADJUSTING PLATE
16-3 $32774000 BlRFUHF L FEHY SNAP LOCK
16-4 060400516 | 12|/v4 > FM4AX5 SCREW, BIND M4X5
16-5 028040246 | 12|13 ¥H %24 WASHER, SPRING 2-4
16-6 062500816 | 12}~ 15x8 SCREW, PAN M5X8
16-7 532775000 (7oA TR SPRING, COMPRESSION
16-8 U08671003 6] +-F St 4 Z3X5D8 SCREW, PAN (WASHER) 3X5DB .
17 $33820001 3{vUyEsSIFLEY b TUBULAR ROUND ARM L SET
17-1 532776101 IV YESIFLY R TUBULAR ROUND ARM L ASSY
17-2 532792001 G(FAYLYIH ADJUSTING PLATE
17-3 532774000 GiATIGNF LT SNAP LOCK
17-4 060400516 | 12[/54 > Kmaxs SCREWV, BIND M4X5
17-5 028040246 | 12|53 ¥ H 24 WASHER, SPRING 2-4
17-6 062500816 12| ~15X8 SCREW, PAN M5X8
17-7 $32775000 L LR/ g AT S SPRING, COMPRESSION
17-8 u08671003 6|+-F <%t L 23K5DB SCREW, PAN {(WASHER) 3X5D8B
o . PLASTIC SQUARE FRAMES, ARM SPFA-30X48
31 $33803001 3|y T 30x4887 3 ASSY (FOR TUBULAR ROUND)
- PLASTIC SQUARE FRAMES, WITH ARMS SPFA-
31-1 $32795001 3lHn I 30xa87 3 30X48 ASSY
31-1-1 532798001 3|79 A hT - COLALR
31-1-2 532799001 RS RN NUT, M4
31-1-3 $33802001 3oy arsma SCREW, M4
31-2 532797001 Glyyah+Ta HINGE A
31-3 062401416 12|+ ~34ax14 SCREW, PAN M4X14
31-4 021400206 | 12|23 2+ ba NUT, 2 M4
<@ A sfor general export>
< Qption for U.5.A. and CANADA>
8 $33821001 B brH Y XD 2 XD-BASE RAIL ASSY
8-1 $32763001 1{£+¥ Y YxD XD-BASE RAIL
8-2 $32804000 3lanxusgs— L SLIDESEAT
15-1 532782101 N Rr R VAVE, s R VR A HOLDER BASE ASSY
i5-2 534558000 BjY ¥ 232 YMAXI10 SCREW, THUM M4X10
15-3 060401016 12]731 > Faxso SCREW, BIND M4X10
32 533804001 3|57 730x88%7 2 HOLDER BASE 60X48 ASSY
32-1 $32795001 315295 30%87 % PLASTIC SQUARE FRAMES, WITH ARMS SPFA-

—30 —

151-423-201




Q1.4 T B{% / Presser foot mechanism / StoffdrickerfuB /
Mécanisme de pied presseur / Mecanismo de la prensa tela

<For U.S.A. and CANADA >

7

g-17-4
@-11-5 §16+4

- | |
1 B‘? 8 17-6 @165

11-3

<F T3 BETT, >
< Option for general export>

< Option for U.S.A. CANADA>

—31—
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Q1.48 I % / Presser foot mechanism / Stoffdriickerfu3 /
Mécanisme de pied presseur/Mecanismo de la prensa tela

—32_

REF.NO. CODE QTY kot o NAME OF PARTS RV
32-1-2 532799001 3|7 v AFy Fma NUT, M4
32-1-3 533802001 3|77 AR IMA SCREW, V4
32-2 533805001 3|9 HFTAR HINGE AR
32-3 533806001 3le577n+FAL HINGE AL
32-4 062401216 | 12|F+~amaxi2 SCREW, PAN M4X12
32-5 021400206 | 12|22 24 4 NUT, 2 M4

151-423-201




Q2481 B{% / Presser foot mechanism /StoffdrickerfuB/
Mécanisme de pied presseur/ Mecanismo de la prensa tela

< 47 v ai—2/0PTION PARTS >

33-3 33-1

, $51-423-201
R . $HRIEHEHERRE(% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

151-423-501
~33—



Q2 3R I FE{F / Presser foot mechanism /StoffdrickerfuB/
Mécanisme de pied presseur / Mecanismo de |a prensa tela

REF.NO. CODE Q'TY oo NAME OF PARTS
<A 7Fai—-Y OPTION PARTS >
33 5$33815001 1| #Fravaass SASHES FRAME ASSY
33-1 $33813001 2[4 %2430 SASHES FRAME HORIZONTAL
33-2 533814001 2H7rar098F SASHES FRAME VERTICAL
33-3 $32791000 14|57 271 7290 CLIP 290
33-4 060401016 28[/%1 > Kaxio SCREW, BIND M4X10

R . $HuBH tHERR{% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

151-423-201

REF.NO,

CODE QTY L NAME OF PARTS RM
1 532444001 [ BTAY 20 -2 A S AV o B - NEEDLE POSITION SENSOR SET PLATEB
2 533122001 x0T 3 SENSCR CIRCUIT BOARD ASSY
3 0A4300605 21+ F#AHT 13X6DA SCREW, PAN (WASHER) M3X6DA
5 0A5400806 21+ F Y7 1 4X8DB SCREW, PAN (WASHER) Mi4X8DB
10 $2(913000 1Ma—-2U—-T-a-5K ROTARY ENCODER JK
11 515281001 e B e s ENCODER BRACKET
i2 062300805 2|1+ ~33x8 SCREW, PAN M3X8
13 028030242 2lsxyHR23 WASHER, SPRING 2-3
14 532450000 1lzra-4FdrUyirqdz ENCODER SET PLATE
15 UAD130001 HERE S SHOULDER SCREW
16 0A5400806 2|+ F~H 7 1 axsD8 SCREW, PAN (WASHER) Mi4X8DB

-134 —

151-423-501



1. EREN{ALE ") FA{% / Feed guide mechanism/ Transportfihrung /
Mécanisme du guide de I'entrainement/ Mecanismo de la guia de alimentacion

— 35 -

151-423-243



S1.BEEN(AE V) B1R / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacion

— 36 —

REF.NO. CODE Q'TY b st o NAME OF PARTS R
1 532721000 MNAvUaTTL—LX FEED FRAME X
2 018082536 47+ b 8x2s BOLT, SOCKET M8X25
3 028080246 AlixHHix2-8 WASHER, SPRING 2-8
4 025080236 4 SH¥HEZF L8 WASHER, PLAIN M 8
5 $32722001 1|73 rFaneyra TENSION ADJUSTING PLATE
6 060401016 3178 Fax10 SCREW, BIND M4X10
8 018063036 1|Z+E1 Fex30 BOLT, SOCKET M6X30
9 532723001 IR b V- ¢ TIMING PULLEY BRACKET
10 018061636 2|7 F+H N FEXI6 BOLT, SOCKET M&6X16
1 028060246 2155 HH k26 WASHER, SPRING 2-6
12 025060236 2lEsHHEF1de WASHER, PLAIN M 6
13 110505001 2(FH= WASHER
14 $32724001 17—V —8 PULLEY B
15 532725000 21— KAXTY LT NEEDLE BEARING
16 532726001 117-vion PULLEY SHAFTB
17 012400636 2|(7FHETaxs SET SCREW, SOCKET (FT) M4X6
i8 §32727000 I EE S Ea v N S TIMING BELT X
19 532728000 1w F760L LM GUIDE 760L
20 018501636 7|7+ £ bsxi16 BOLT, SOCKET M5X16
21 028050246 VGEX e A WASHER, SPRING 2-5
|22 532729000 Tixx vy X-CARRIAGE
23 018501236 Al F7FHEN F5XI2 BOLT, SOCKET M5X12
25 025050236 desHHEFFILT -5 WASHER, PLAINM 5
26 532736001 M1z~ prraqs TIMING BELT SET PLATE
27 018401036 AT F KN b ax10 BOLT, SOCKET M4xX10
28 028040246 At A 324 WASHER, SPRING 2-4
29 025040236 MeTHHIFLIa WASHER, PLAIN M4
30 $34300001 1 X7 k7 L—+ X-DRIVING PLATE
31 018061436 AlF7F+KiL Fex14 BOLT, SOCKET M6X14
32 534299000 2|7 L F1X14X400 FELT, 1X14X400
33 532731000 g|#7U=anan FEED ROLLER
34 $32732001 gianvy ROLLER SHFAT
35 021500303 8|+ b3 25 NUT, 3 M5
36 025050236 A S HFF17—5 WASHER, PLAINM 5
37 534301001 2|x7 k320734 b X-DRIVING ROLLER BRACKET
38 025050236 AesH¥HrFII—5 WASHER, PLAINM 5
39 028050246 AiFHFFHFF2-5 WASHER, SPRING 2-5
40 018501036 4|7+ £ k5X10 BOLT, SOCKET M5X10
41 532734001 1(#v o HTX RAIL SUPPORT X
42 $32735000 1|71 FiXex220 FELT 1X6X220
43 060400816 21754 > Faxs SCREW, BIND M4X8
a4 $32737001 =D SENSOR DOG
a5 018401036 217300 Fax10 BOLT, SOCKET M4X10
46 028040246 20182 H %24 WASHER, SPRING 2-4
a7 025040236 2|esH¥HRFLIA WASHER, PLAIN M4
48 532738001 Al 4TS5y b SENSOR BRACKET
49 060400816 Als31 2 Faxs SCREW, BIND M4X8
50 532739001 Hxs k4o X-DRIVING BRACKET
51 018082036 AlF7+F N F8x20 BOLT, SOCKET M8X20
52 076002800 2|#~ ¥ ireon2zz BALL BEARING 600277
53 048320242 A F AT FFIYIC32 RETAINING RING, C32
54 $32740001 1NF=D¥oA PULLEY SHAFT A
55 048150142 T rTTF7379015 RETAINING RING, C15
56 §32749001 1{7-U—-a PULLEY A
57 012060636 2|7+ J6x6 SET SCREW, SOCKET (FT) M6X6
58 $32741000 17 nhyFU5 FLEXIBLE COUPLING
59 018501636 4|7 FE N F5X16 BOLT, SOCKET M5X16
60 028050246 Az H 325 WASHER, SPRING 2-5
61 025050236 dlesHFHErF2I—5 WASHER, PLAIN M 5
62 $32742001 MxzL —ahi- X~-FRAME COVER
63 060400816 Al/51 > raxs SCREW, BIND Mi4X8
151-423-243




S2. BRENANRE ') B8R / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacién

~aqy——132

i

F—128 1

'Qﬁz 124§

151-423-243
—37 -



-

52.BREN{ANX ') BSR / Feed guide mechanism / Transportfihrung /
Mécanisme du guide de |'entrainement/ Mecanismo de la guia de alimentacién

—38 -

REF.NO. CODE QTY (o g NAME OF PARTS RM
64 $32743000 12203971 —4AYR FEED FRAME YR
65 $32744000 M7 a7 —4YL FEED FRAME YL
66 018082536 8|7+ H ) k8425 BOLT, SOCKET M8X25
67 028080246 Bl FxHH%K2-8 WASHER, SPRING 2-8
68 025080236 Bl HHRFIIB WASHER, PLAIN M 8
69 $32722001 217983 FA9t VTSR TENSION ADJUSTING PLATE
70 060401016 6|/31 > Fax10 SCREW, BIND M4X10
71 018063036 2|7+ FI b6x30 BOLT, SOCKET M6X30
72 $32723001 21813257 -UaA TIMING PULLEY BRACKET
73 018061636 4| F7+Fil+6X16 BOLT, SOCKET M6X16
74 028060246 A/ xHFH x2-6 WASHER, SPRING 2-6
75 025060236 4lesH¥H2F 276 WASHER, PLAIN M &
76 110505001 A|¥H % WASHER
77 $32724001 2|7—U—p PULLEY B
78 $32725000 Qiz=—FWANTY T NEEDLE BEARING
79 $32726001 217-U¥se PULLEY SHAFTB
80 012400636 41T+ a6 SET SCREW, SOCKET (FT) M4X6
81 $32745000 2|51 229N bY TIMING BELT Y
82 532746000 2|LM# o F460L LM GUIDE 460L
83 018501636 | 10| 7+ &I h5X16 BOLT, SOCKET M5X16
84 028050246 10(/ix ¥ H %25 WASHER, SPRING 2-5
85 $32747000 Ty®v v Y-CARRIAGE L
86 018501236 A1 7 F RN R 5X12 BOLT, SOCKET M5X12
87 534346000 2|7 Ik 2X15%50 FELT, 2X15X%0
88 025050236 A eESHFHRFLI—5 WASHER, PLAINM 5
89 $32801001 17 K074 Y byL DRIVING ROLLER BRACKET YL
90 025060236 2|leS¥HERFII6 WASHER, PLAIN M 6
91 018061636 2|7+ &N F6X16 BOLT, SOCKET M6X 16
92 141617001 2lpeFLn—vsrhs - COLLAR
93 $32731000 2|7 u3awan FEED ROLLER
94 $32732001 2|2y ROLLER SHFAT
95 021500303 2|+ r3i2s NUT, 3M5
96 532748000 1Myx+v UV IR Y-CARRIAGE R
97 018501236 417+ FE I Fsxr2 BOLT, SOCKETM5X12
98 $34346000 2|7 T bk 2X15X50 FELT, 2X15X50
99 025050236 Ale5HHR2FII-5 WASHER, PLAIN M 5
100 $32800001 1|7 ko073 7Y +YR DRIVING ROLLER BRACKET YR
101 025060236 2|l HxFI6 WASHER, PLAIN M 6
102 018061636 2|7+ kI b 6X16 BOLT, SOCKET M&X16
103 141617001 2IheFLi-—Saohs— COLLAR
104 $32731000 2|~ U3aman FEED ROLLER
105 532732001 2|aasy ROLLER SHFAT
106 021500303 2|7+ b3 a5 NUT, 3 M5
107 $32737001 1o ry SENSOR DOG
108 018400836 2| 7KL b axXs BOLT, SOCKET M4X8
109 028040246 2182 H 24 WASHER, SPRING 2-4
110 025040236 2|es¥HxrFana WASHER, PLAIN M4
111 $32736001 213 9NILERXATR TIMING BELT SET PLATE
112 018401036 8| 7FEN Faxio BOLT, SOCKET M4X10
113 028040246 Bl/ix¥Hx24 WASHER, SPRING 2-4
114 025040236 SleSHHERFII4 WASHER, PLAIN M4
115 §$32802001 AL A RAILPRESSERY
116 $32803000 2|7 T M 1X6X150 FELT 1X6X150
117 060400816 4|3 Faxs SCREW, BIND M4X8
18 $32750000 Hysov oty Y-SHAFT DRIVING RAIL
119 $32771000 | 10|72 T} b 1X15X500 FELT 1X15X500
120 $32770000 3| Z A F I b 1X60X60 SLIDE FELT 1X60X60
121 018061436 A7 H+F N HEX14 BOLT, SOCKET M6X 14
122 025060236 dleSHHEFLII6 WASHER, PLAINM 6
151-423-243




S2. 50ENALZE U BA{R / Feed guide mechanism / Transportfiihrung /
Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacién

93— 115

391 =
©.80

151-423-243
39—



$2. BEEH(AIE ') BER / Feed guide mechanism / Transportfiihrung /
Mécanisme du guide de I'entrainement/Mecanismo de la guia de alimentacién

—40 —

REF.NO. CODE |qQTY Y NAME OF PARTS RV

123 $32731000 | 4|#~#v3wano FEED ROLLER
124 $32732001 4lapvy ROLLER SHEAT
125 025050236 | 4|eSHHxFry—s WASHER, PLAIN M 5
126 021500303 | 4|#v +3>25 NUT, 3 M5
127 $32751101 6|+ U3many: FEED ROLLER ASSY
127-1 $32752101 6|l7-U~F34rv o2 PULLEY BRACKET ASSY
127-2 $32731000 | 6|#~u3»an FEED ROLLER
128 060400616 12781 > K MAXE SCREW, BIND M4X6
129 532738001 aAle=w735459 1 SENSOR BRACKET
130 060400816 | 4|/3 > Kaxs SCREW, BIND M4X8
131 $32759001 1lyzL—nann—y Y-FRAME COVER L
132 060400616 |  6[/31 > NMaxe SCREW, BIND M4X6
133 $32760001 1y7L—Ann—R Y-FRAME COVER R
134 060400616 |  6|/5 > KMmaxs SCREW, BIND M4X6
135 532781001 2lys kmae Y-DRIVING BRACKET
136 018502036 | 4|7+ %1 k5x20 BOLT, SOCKET M5X20
137 018082036 | 4|7+# .1 rex20 BOLT, SOCKET M8X20
138 076002800 | 4|z~ 4 5 re0022z BALL BEARING 600222

1139 048320242 8| bxT7FHIHCI2 RETAINING RING, C32

1140 $32740001 207—Usisa PULLEY SHAFT A
141 048150142 | 2|rx7¥43amcs RETAINING RING, C15
142 $32749001 2|7-u-a PULLEY A
143 012060636 | 4|7+t J6x6 SET SCREW, SOCKET (FT) M6X6
144 $32790001 aAlnvFus1s COUPLING 15
145 018501636 | 16|7+ % +5x16 BOLT, SOCKET M5X16
146 $32757001 2lys EmLL Y as Y-DRIVING CONNECTING SHAFT
147 $32758001 yE-s-41 Y-MOTOR BRACKET
148 018082536 | 4|7+ % hexas BOLT, SOCKET M8X25
149 018501636 | 4|7+# A k5x16 BOLT, SOCKET M5X 16
150 028050246 | 4|x¥H%2s WASHER, SPRING 2-5
151 025050236 | 4|e54HxF1r—5 WASHER, PLAIN M 5

151-423-243




T. 7Y > ~EMRER / Printed circuit board mechanism/
Leiterplatten / Circuits imprimés / Tableros de circuitos impresos

;

||I||.,""H_-!.

)

Ny

N
To0

Iy

i
)

151-423-518

U.E — 2 BE{& /Motor mechanism /Motor/
Mécanisme du moteur/ Mecanismo del motor

151-423-650

— 41 —



T. 77U > bEMRER / Printed circuit board mechanism/
Leiterplatten / Circuits imprimés / Tableros de circuitos impresos

REF.NO. CODE |oTy Y NAME OF PARTS RV
1 $33141000 1|PROMAZIMNI Y PROM 423MN1T ASSY
2 $33142000 1|PROMA23MNZY 2 PROM 423MN2 ASSY
3 $33143000 1|PROMAZ3IMN3Y 2 PROM 423MIN3 ASSY
4 $33150000 1|PROMA23IMTY 3 PROM 423MT ASSY

151-423-518
U. T — 2 B{% / Motor mechanism / Motor/
Mécanisme du moteur/Mecanismo del motor

REF.NO. CODE |qQTv B Ao NAME OF PARTS RVE
1 510405000 HEAT3VIE~% TOTALLY ENCLOSED MOTOR 3-PHASE
2 532951000 1rsnzE—523X X-PULSE MOTOR ASSY
3 $32951000 TS AE—%97 1Y Y-PULSE MOTOR ASSY

— 492 —

151-423-650



V.2 =Ly 7 AE{& 7 Control box mechanism / Schaltkasten /

Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

1-62 1-87

G-

e
A 1-1-48
. 1—1-47

S

1-1-1 1-581-59

1-52 &—1-51 Co—1-61

151-423-502
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V. 3y bO—JvEy 7 ZB8{% / Control box mechanism / Schaltkasten /

Mécanisme du boitier de contrdle / Mecanismo de la caja de controles
REF.NO. CODE QTY Bt NAME OF PARTS RIVI

1 533120009 tferx¥afyysass CONTROLBOX ASSY
-1 $33121001 1FuHreN—-25% POWER SUPPLY BASE ASSY
1-1-1 $33077001 1| Frre~-2 POWER SUPPLY BASE
1-1-2 533078001 1o14a7 DASHBOARD
i-1-3 $33079009 1WAz J1427 CONNECTOR DASHBOARD
1-1-4 533080001 11AaVRA 1 AVR BASE
1-1-5 0A5401006 6+ F Y7 2 4X10DB SCREW, PAN (WASHER) M1d4X10DB
1-1-6 0A5401006 2{+F~HF 7 2 4x1008 SCREW, PAN (WASHER) M4X10DB
1-1-7 0A5401006 2|+ F <o 2axio008 SCREW, PAN {WASHER) M4X10DB
1-1-9 0A5402005 H+F~H %7 2axzope SCREW, PAN (WASHER) M4X20DB
1-1-10 $17024000 6|CKS7 Z > F20-H CKS CLAMP (20-H}
1-1-11 517023000 7ICKST T > T16-H CKS CLAMP (16-H)
1-1-12 517022000 4|cks7 > 7 10-H CKS CLAMP (10-H)
1-1-13 $31760000 2|cks7 S 7261 (CKS) CORD CLAMP 26-L
1-1-14 10287000 17 -—H10a BREAKER (10A)
1-1-15 532952000 T2 10 L2MBS1210 NOISE FILTER MIBS1210
1-1-17 532147000 1i b5 X 1562VA TRANSFORMER 1562VA
1-1-18 $14039000 | 1|eil—xXHA4s FUSE HOLDER
1-1-19 517029000 1|avr AVR

|1-1-20 0A4403505 2]+~ 7 2aX35DA SCREWY, PAN (WASHER) M4X35DA
1-1-21 0A5300605 21+ F Y7 1 IK6DB SCREW, PAN (WASHER) M3X6DB
1-1-22 018061036 AT+ F N FEX10 BOLT, SOCKET M6&6X10
1-1-23 028060246 A\ HFH 26 WASHER, SPRING 2-6
1-1-24 025060236 Ales¥HxF17I6 WASHER, PLAIN M &
1-1-25 0A5301605 2i+F~H 7 23X16DB SCREW, PAN (WASHER)Y M3X16D8B
1-1-26 0AB300605 2|+ F~H¥ 7 33X6DB SCREW, PAN (WASHER) MI3X6DB
1-1-29 $30790001 1% /V2-B43N01ST 2 CIRCUIT BOARD (B43N015) ASSY
1-1-29-2 508030000 2|Gk 1 — X5AFB G FUSE (5AFB)
1-1-29-3 219225000 IH T -—-X8A FUSE (8A)
1-1-29-4 153242000 3~ L6A FUSE (pA)
1-1-30 502915100 S{F/ Y- CIRCUIT BOARD SUPPORT
1-1-32 532146000 1|S1BRS25VB10 SIBRS25VB10
1-1-33 229142001 1 {SIDS15VBBE0 SIDS15VBG0
1-1-34 0AS5402005 21+ +~%7 2ax20D8B SCREW, PAN (WASHER) M4X20DB
1-1-35 520895000 1|2 — 24250V FUSE (2ZA/250V)
1-1-36 502887000 1{ez2—X15A FUSE (15A)
1-1-37 $29008001 I ek AT A MOTOR CIRCUIT BOARD ASSY
1-1-38 S02915100 LAEWASE & CIRCUIT BOARD SUFPORT

|1-1-40 533068000 HNFE»HFa- K732 ‘ POWER SUPPLY CORD ASSY
1-1-41 533069000 7 A NRN-2AATE FILTER HARNESS A ASSY
1-1-42 533070000 1| ZANEIN-3ABRT 2 FILTER HARNESS B ASSY
1-1-43 $33071000 1|AVRIN =R X7 X AVR HARNESS ASSY
1-1-44 $33072000 P e TAVTARE Sy POWER SUPPLY CIRCIHT BOARD HARNESS A
1-1-45 533073000 1|Frsyoxn—x2B POWER SUPPLY CIRCUIT BOARD HARNESS B
1-1-46 $33074000 1|For -3 ACT 3 POWER SUPPLY HARNESS C ASSY
1-1-47 533075000 1fE—gF o4 n—-x273% MOTOR POWER SUPPLY HARNESS ASSY
1-1-48 533146000 177>~ F FAN CORD
1-1-49 517061000 17—~ xt120 EARTH WIRE (120)
1-1-50 533067000 113%F—an—-3ABY 2 SEWING MACHINE MOTOR HARNESS B ASSY
1-1-51 $33100000 A b7 E—2N—-FABT X BOBBIN WINDER MOTOR HARNESS B ASSY
1-1-52 $33106000 51M32Z &Y FL10 M3 STUD L1Q
1-1-53 $33156000 EIE YAV EaES ¥ 3 CIRCUIT BOARD SPACER
1-1-54 502915100 LYE FAPER & o S CIRCUIT BOARD SUPPORT
1-1-55 511839000 2l /A~ CIRCUIT BOARD SPACER
1-1-56 620599002 MNFerrs~noan POWER SUPPLY LABEL
1-1-57 S04557000 1{/52 & € PLTIM BAND PLTIM
1-1-58 534611000 1754 barF7z FERRITE CORE ASSY
1-1-59 0A5401006 11+ F+ %2 24X10DB SCREW, PAN WASHER M4X10DB
1-2 $31719001 1% /82 843N0117 3 CIRCUIT BOARD (B43NQ11) ASSY
1-4 531942001 1% /7-B43N0127 3 CIRCUIT BOARD {BA3ND12) ASSY
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V. dr ba—JvE vy 7 AB%k/ Control box mechanism/ Schaltkasten /
Mécanisme du boitier de controle / Mecanismo de la caja de controles
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V.3 bA =LKy 7 2R / Control box mechanism / Schaltkasten /
Mécanisme du boftier de contréle / Mecanismo de la caja de controles

— 48 —

REF.NO. CODE QTY LA NAME OF PARTS RM
1-6 $32145001 1% 73> BA3N01EY 3 CIRCUIT BOARD (B43N016) ASSY
1-7 $02915100 S E AR, & {Eol N CIRCUIT BOARD SUPPORT
1-8 $33051000 THion—%2% 3 10 HARNESS ASSY
1-9 533052000 ToFrForn—xx73 1Q POWER SUPPLY HARNESS ASSY
1-10 $33053000 MNAS o FUrFLn—2A7 % MAIN POWER SUPPLY HARNESS ASSY
1-11 $33054000 NF—FNWAAYFN—2 B TABLE SWITCH HARNESS B
1-12 $33055000 Nt FYasAe 24— 2B INDEX SENSOR HARNESS B
1-13 $33056000 #1324 -5%2B7 32 TIMING HARNESS B ASSY
1-14 533057000 1|PMD% L N—2 AT 3 PMD CIRCUIT HARNESS ASSY
1-15 533058000 HidvE-—GFNN-—FA SEWING MACHINE CIRCUIT BOARD HARNESS
1-16 $33059001 b FRLYFN-RABY Z HEAD SWITCH HARNESS B ASSY
1-17 $33059002 1P FRALYFN—RABT 2 HEAD SWITCH HARNESS B ASSY
1-18 $33059003 1He XA YFN—RABY & HEAD SWITCH HARNESS B ASSY
1-19 533060001 1| b T/ —%RABY 3 HEAD SENSOR HARNESS B ASSY
1-20 $33060002 1+t FRH -2 ABY 3 HEAD SENSOR HARNESS B ASSY
1-21 533060003 1rFerHin—2ABY 2 HEAD SENSOR HARNESS B ASSY
1-22 $33061001 1MNA—ri—trHn—-322ABY 3 OVER SENSOR HARNESS B ASSY
1-23 533061002 W ~1—yp/nN—%287 3 OVER SENSOR HARNESS B ASSY
1-24 $33062000 WA FUIRAE—2/"—%XB INDEX MOTOR HARNESS B

]1-25 $33063000 1 IOVMM/AA— R A7 3 IOVMM HARNESS ASSY

11-26 $33064001 T/ FN—2 2873 SOLENOID HARNESS B ASSY
1-27 $33064002 1ML/ FN~32ABY 3 SOLENOID HARNESS B ASSY
1-28 533064003 1Mo/ RNn—%ABY 3 SOLENOID HARNESS B ASSY
1-29 533065000 1{PMDF >4 2 iv— 2 2B PMD POVWER SUPPLY HARNESS B
1-30 533066001 1WA E—-2N—-2ABV 3 PULSE MOTOR HARNESS B ASSY
1-31 $33066002 AT -8/ —-2ABY7 2 PULSE MOTOR HARNESS B ASSY
1-33 533113009 tns74 REAR COVER
1-34 152423000 2{h=wFFanine ROTARY HOOK COVER HINGE
1-35 062301006 41+~T3X10 SCREW, PAN M3X10
1-36 025030236 4eS>HHRFLY3 WASHER, PLAINM 3
1-37 028030246 DATAS N i B R WASHER, SPRING 2-3
1-38 021300106 42 Y b3 NUT, 1 M3
1-39 0AS5301005 4|+ F~H 4 33X10DB SCREW, PAN (WASHER) M3X10DB
1-40 150349001 Tfa-Frz7F10 CORD CLAMP 10-L
1-41 $33114009 tHerX¥3Ry 7 AHhi— CONTROL BOX COVER
1-42 150357001 Tla-krs3F13 CORD CLAMP (13-L)
1-43 $16566000 1Ny—-Vev2Pe COOLING FAN
1-44 S04557000 1]/¢> 2 1 PLTIM BAND PLTIM
1-45 0A5301605 4|+ ~Y Y 33IX16DB SCREW, PAN (WASHER) M3X16DB
1-46 021300206 Al2v 2+ V 3 NUT,2 M3
1-47 $10289000 2027 b U h+eT FAN SET PLATE
1-48 0A5300605 4| +F N2 Z3X6DB SCREW, PAN (WASHER) M3X6DB
1-49 $10336000 77—k FAN GUARD
1-50 512481000 2]F15UF NYLATCH
1-51 060400616 9s31 2 FM4AX6 SCREW, BIND Mi4X6
1-52 045402005 1| ++~<#% 24X20DB SCREW, PAN (WASHER} M4X20DB
1-53 060400616 11431 > Emaxs SCREW, BIND M4X6
1-54 $33115009 1Ry 92RHT1 % BOX SIDE COVER
1-55 060400616 4|8 > EMAXE SCREW, BIND M4X6
1-56 $32630009 1|msHN- REAR COVER
1-57 060400616 2|/31 > EMaxe SCREW, BIND M4X6
1-58 150349001 2(a-ro3710 CORD CLAMP 10-L
1-59 $09141000 2(a—-Fk23 716l CORD CLAMP 16-L
1-60 532954009 Tlsw7# SWITCH COVER
1-61 512481000 2712V F NYLATCH
1-62 620599003 1jF> 7SN Fa0 POWER SUPPLY LABEL
1-63 U20099001 3|Ov#H 7 £ A RAX10DB SCREW, PAN (P/S WASH) M4X 1008
1-64 0AB6300605 5|+ ~4% 33x6DB SCREW, PAN (WASH) M3X6DB
2 018061236 5{FFHJ k6X12 BOLT, SOCKET M6X12
3 028060246 S5|MaHFHr26 WASHER, SPRING 2-6
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w. BREEIR / Power supply equipment mechanism / Stromversorgung /
Mécanisme de 'equipment en alimentation électrique /
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W. BEESRER / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente

—48 —

REF.NO. CODE QTY B Ao NAME OF PARTS RV}
1 $33137009 1|423% —FK— K7 X
1 $33137010 [ ——————— 423 KEY BOARD ASSY
1-1 $31345000 1% B43N0137 3 CIRCUIT BOARD (B43N013) ASSY
1-2 533134000 1|KEYCPU-423 KEYCPU-423
1-3 $33132000 1lecpEva—n43 LCD MODULE ASSY
1-4 $33126000 1|%—#— FEMSW?Z 3 KEY BOARD EMSW ASSY
1-5 $33133000 Ho—bx—214YF SEAT KEY SWITCH
1-6 $35594000 1(3.54 > FFoD
1-6 $35593000 | [ S —— 3.5FDD-IBM
1-7 533135000 1| —&F— FN—% 2B KEY BOARD HARNESS B
1-8 $33148000 1F—FK—Fn—%RA KEY BOARD HARNESS A
1-9 $33136000 1|FODF o HFwn—2R %73 FDD POWER SUPPLY HARNESS ASSY
1-10 $33144000 HES PV EFEaE B CAP SWITCH ASSY
1-11 $32619009 1|70 bR FRONT PANEL
1-12 $32620009 1Y 7z REAR PANEL
1-13 $32621009 1|41 Biszu SIDE PANEL
1-16 S17020001 2/FDDh YUY ARSI FDD-SET PLATE SUPPORT
1-17 $32624000 2IFDDEYI T # FDD INSULATING PLATE
1-18 $32625000 3|h3—17 COLLARL?
1-19 $32627009 1|Lcow B LCD WINDOW
1-20 532629000 Z|Fann HINGE
1-21 061300616 8|45 23x6 SCREW, FLAT M3X6
1-22 021300106 412+ r3 NUT, 1 M3
1-23 025030236 8leaHHxFIy3 WASHER, PLAINM 3
1-24 028030246 8| x¥HR23 WASHER, SPRING 2-3
1-25 0A5300605 4|+ 7+~ 3 3X6DB SCREW, PAN (WASHER) M3X6DB
1-26 002021405 3|l+FNOa2x14 SCREW, PAN M2X14
1-27 025020135 Iles¥HExLAT2 WASHER, PLAINS 2
1-28 0A5401006 4| +F <44 3 4X10DB SCREW, PAN (WASHER) M4X10DB
1-29 0AS5301005 4| +7+~# 4 33X10DB SCREW, PAN {(WASHER) M3X10DB
1-30 008400604 4|+ 5 A 24X6 SCREW, TRUSS M4X6
1-31 008400604 41+ F5 A 04x6 SCREW, TRUSS M4X6
1-32 008400604 6|+ b3 RA28x6 SCREW, TRUSS M4X6
1-33 $32626000 2|7 KNOB
1-34 S06823000 1lv=3s THUMB (S)
1-35 $32628009 HREIIPE & PANEL INDICATION PLATE
1-36 $32447000 1|FoD7 2 FDD COVER
1-37 $32448009 1|lroD7 81 % FDD COVER PLATE
“11-38 532363001 12X pUYHRY SET SCREW
1-39 $32383001 IR PF Lo Bl AT 3 SPRING
1-40 018300636 2|7FFNF3X6 BOLT, SOCKET M3X6
1-41 S$02556001 2 H X WASHER
1-42 025040236 1es#HEFarva WASHER, PLAIN M4
3 004061016 2|+ ¥ 5 26X10 SCREW, FLAT M6X10
6 $33139009 MNAIYFRYIRAVE SWITCH BOX ASSY
6-1 533123000 1|F7g=FratvFoi TABLE SWITCH ASSY
b-2 $33155000 1|sw7++ - 0B513 SWITCH OIL CAP OBS13
6-3 $33501009 VALY FRYTRA SWITCHBOX A
6-4 $33502009 121 vF£v 228 SWITCHBOXB
6-5 008400604 6|+ k5 204XE SCREW, TRUSS M4X6
7 149547000 fla—Fa4I CORD HOLDER (4N)
8 $21083001 1+ F~NT/82EF4X10 SCREW, PAN (S/P WASHER) M4X10
9 004401414 4|+ ¥ 5 4x14 SCREW, FLAT M4X14
20 $33122001 Al &3 SENSOR CIRCUIT BOARD ASSY
21 $33122001 LR AP SENSOR CIRCUIT BOARD ASSY
22 0A4300605 | 16|+ ~NH %7 I13X6DA SCREW, PAN (WASHER) Mi3X6DA
24 $33082000 N FIRLYFN-—RZ 2 HEAD-1 SWITCH HARNESS ASSY
25 $33083000 1ryF2z2r9Fn—327% HEAD-2 SWITCH HARNESS ASSY
26 533084000 1y TI3RAYFN-FATZ HEAD-3 SWITCH HARNESS ASSY
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W. BEEIFR / Power supply equipment mechanism / Stromversorgung /
Mécanisme de 'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente
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REF.NO. CODE QTY bt NAME OF PARTS RMI

27 $33085000 TN EDFivl /o RN R HEAD-1SOLENOID HARNESS

28 533086000 1MrwTavlbs 1 kn—32 HEAD-2 SOLENOID HARNESS

29 $33087000 N E VAV G VACSE 3 4 HEAD-3 SOLENOID HARMNESS

30 $33088000 b dn-—-227% HEAD-1 SENSOR HARNESS ASSY
31 $33089000 B VACE- S &/ - HEAD-2 SENSOR HARNESS ASSY
32 $33090000 Mbo T3 Hn—-%273 HEAD-3 SENSOR HARNESS ASSY
33 $33093000 NEREEE IV AT 3 87 - TIMING SENSOR HARNESS ASSY
34 533094000 MNT»FyoszerHn—53R INDEX SENSOR HARNESS

35 533095000 N FUYITIAE—FN—-F 2R INDEX MOTOR HARNESS

36 $33096000 Nr—TWAAYFN-3273 TABLE SWITCH HARNESS ASSY

37 533097000 LN REAYI T & S WA S By 2 X-PULSE MOTOR HARNESS ASSY
38 5332098000 VYIS AEFE—ZN—F 273 Y-PULSE MOTOR HARNESS ASSY
39 $33099000 MEo2F-—20N—~32 52 SEWING MACHINE MIOTOR HARNESS ASSY
41 $33105000 A== ¥ N—2ZAF7 3 OVER SENSOR HARNESS F ASSY
42 533092000 Had—mN—trHn—%2Cc7 32 OVER SENSOR HARNESS C ASSY
44 533091000 215 —=TFNE5 b 2000 CABLE PUCT 2000

45 0A5401006 6|+ ~H7 2axiope SCREW, PAN (WASHER) M4X10DB
47 517023000 | 20|cksZ7 5> 716-H CKS CLAMP (16-M)

48 517023000 1|CKS% Z > 7 16-H CKS CLAMP (16-H)

49 S04505000 2|CKS7 52 F13-H CKS CLAMP (13-H)

50 517022000 5(CKs% % > 7 10-H CKS CLAMP {10-H)

51 517022000 1|cks 7 5 > 7 10-H CKS CLAMP (10-H)

52 517022000 5|cKsZ 5 > 710-H CKS CLAMP (10-H)

53 517022000 3|CKSY 3 > T10-H CKS CLAMP (10-H)

54 S04557000 | 10(/5> % 1pLTiv BAND PLTIM

57 554482000 I|3— KR HF g2 CORD HOLDER (12N)

58 552908000 33— KRk F#14 CORD HOLDER (14N)

59 554482000 | 3|a— KL &4#12 CORD HOLDER{12N)

60 146202000 1N Pl = D25y BV R R NYLON CLIP

61 552907000 12— KRS #10 CORD HOLDER (10N}

62 146202000 1+ a0v7 NYLON CLIP

63 S$16452000 3| Z84 54501 SPIRAL 450L

64 521083001 12|+ X055 8 Fa8X10 SCREW, PAN (S5/P WASHER) M4X10
65 517023000 A{cKs7 7 F16-H CKS CLAMP (16-H)

66 511731000 1| 7— 21300 EARTH WIRE 1300

67 $11733000 1|7 -2t 1700 EARTH WIRE 1700

68 S17058000 1H7—2¥ 22100 EARTH WIRE 2100
169 $33103000 1|7 =2+ 32000 EARTH WIRE 3000

70 533104000 17— At 3700 EARTH WIRE 3700

71 521083001 S5{+F~asxbk Z4x10 SCREW, PAN (5/P WASHER) M4X10
72 $17022000 3|CKSY 5 > F10-H CKS CLAMP (10-H)

73 517021000 2|cKs 5 T07-H CKS CLAMP (07-H)

74 552907000 13— K Hg10 CORD HOLDER (10N)

75 S21083001 tleFRT28%E F78X10 SCREW, PAN (5/P WASHER) M4X10
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X1. 571 &% / Power table / Motorgestell /
Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina
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X1.8h 71 & BHFR / Power table / Motorgesteli /

Mécanisme du plateau de la machine / Mecanismo de {a mesa de la maquina

- 52 —

REF.NO. CODE QTY bt NAME OF PARTS RV
1-1 $32692000 215V 2R - CASTER
1-2 $32693000 21% VA %—5 CASTERS
-3 018102036 167 FHEN F10x20 BOLT, SOCKET M10X20
1-4 028100246 1687 ¥ Hx210 WASHER, SPRING 2-10
1-5 $32716000 Al ~IVEIL R 20X100 BOLT, LEVEL M20X100
2 532698001 1\ FFr—F 0L SUB TABLE L
3 532697001 1{% F5—F iR SUB TABLE R
4 004401003 3 +H 33 Yaxi0 SCREW, FLAT MidAX10
5 004401414 4|+ ¥ 5 4x14 SCREW, FLAT M4X14
6 025040236 e HEF s WASHER, PLAIN M 4
7 021400206 41253+ ka NUT, 2 M4
8 532696009 2|1 FFr—JdAYYT SUB TABLE SUPPORT
9 018082036 A7+ £ b ax2o BOLT, SOCKET M8X20
10 025080236 MEeZH¥HzrFa10s WASHER, PLAIN M 8
11 028080246 Al HFHx2-8 WASHER, SPRING 2-8
12 $32709009 1 B A GUARD BAR
13 018063036 2|7+ AN F6X30 BOLT, SOCKET M6X30
14 532702000 1\7=—7 TABLE
15 018061236 6|7+ HRI b6xi2 BOLT, SOCKET M6X12
16 025060236 Gl ¥ HFFLYs WASHER, PLAIN M &
17 532700009 1F--FiLHyy e TABLE SUPPORT F
18 018082036 2(7FHE N raxzo0 BOLT, SOCKET M8X20
19 025080236 2les¥ixFaog WASHER, PLAIN M 8
20 028080246 PAVAS &b = E: WASHER, SPRING 2-8
21 $32701009 2|7 -4 1B TABLE SUPPORTRB
22 018061236 4|7 FFH N hex12 BOLT, SOCKET M6X12
23 025060236 Ale ¥ AHxFLr6 WASHER, PLAIN M 6
24 028060246 A5 H 126 WASHER, SPRING 2-6
25 $32699001 1|\ 7F—-Thir144 TABLE SUPPORT PLATE
26 018400836 &| 7 FEN - axs BOLT, SOCKET M4X8
27 025040236 AlES¥WHrFI4 WASHER, PLAIN M4
28 $32703009 1| F=-FNhiT—L TABLE COVERL
29 $32704009 217 —-FHhi—-m TABLE COVER M
30 $32705009 1|7 —7FINAhI5~R TABLE COVERR
31 008400604 16|+ 7 x34%6 SCREW, TRUSS M4X6
32 $32720000 Vs Ty BUSH
33 $32710000 21w Ve Fa EDGING A
34 §$32711000 |z s EDGING B
35 $33637009 | 3|a— kHsi— CORD COVER
36 008400604 6|+ T Z34X6 SCREW, TRUSS M4X6
37 532707001 10[®=Z bL POSTL
38 $32706001 B|E A bs POSTR
39 025080236 2lesH¥HxF2ys WASHER, PLAINM 8
40 $32708009 1IXE—-"—H11— X-MOTOR COVER
a1 008400604 2|+ b3 2 04axe SCREW, TRUSS M4X6
42 062060806 21F+~36X8 SCREW, PAN Mi6X8
43 §32712001 1MNE-—4%FT—-U-—-73% MOTOR PULLEY ASSY
43-1 532713001 1E—27-1U— MOTOR PULLEY
43-2 012060636 1|7+bE T6X6 SET SCREW, SOCKET (FT) M6X6
43-3 (112400836 1|7+ ESaxs SET SCREW, SOCKET (FT) M4X8
44 532714000 TVl b3v3ns V-BELT 3X315
45 532694001 1 E-a-2¥14 MOTOR SUPPORT PLATE
46 018082036 2|7+ F8X20 BOLT, SOCKET M8X20
47 028080246 2 FxFH 28 WASHER, SPRING 2-8
48 025080236 QlesHAFxF2I8 WASHER, PLAIN M 8
49 152861101 1fE—5—4A1 MOTOR BASE PLATE
50 152862001 HNWE—%-413¥7 MOTOR BASE PLATE SHAFT
51 048100142 2{ AT 3C10 RETAINING RING, C10
52 152865101 TILH 2 AR b ig BOLT, M0
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X1.B D ERHR / Power table / Motorgestell /
Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina
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X1.E)HERBR / Power tabie / Motorgestell /

Mécanisme du plateau de la machine / Mecanismo de 1a mesa de la maquina

— 54 —

REF.NO. CODE Q'TY BErAA NAME OF PARTS RM
53 021100202 2{F+v k2210 NUT, 2 M10
54 025100132 2ie3¥H3 310 WASHER, PLAINS 10
55 028100242 1| zHHE2-10 WASHER, SPRING 2-10
56 152864000 A= CUSHION
57 152863001 AlguvIAvhs— CUSHION COLLAR
58 017062503 4(6H 7 F b +EX25 BOLT, M6X25
59 025800332 | 12|e>¥H x4 1714 WASHER, PLAIN L 7.14
60 028060242 41182 FHR26 WASHER, SPRING 2-6
61 021060102 4|1+ r13 26 NUT, 1 M6
62 $32695001 1LHg RN YY1 BOLT INDICATION PLATE
63 018082036 2| 7+ H b 8x20 BOLT, SOCKET M8X20
64 028080246 2|13 x %28 WASHER, SPRING 2-8
65 025080236 2|ES¥HxF2178 WASHER, PLAIN M 8
74 $33824001 1\JaFr75s STATICBRUSH
75 062400516 21/81 > EM4ax5 SCREW, BIND M4X5
< FOR U.5.A,CANADA >
66 532718009 . [ TABLELS
67 532719009 | [ES—— TABLE LC
68 008400604 | 18] SCREW, TRUSS M4X6
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X2.8h ) &F% / Power table / Motorgestell /
Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

<L F 7 a -y /OPTION PARTS >

.
D-—69-21

69-46 69-50 69-48

69-20

69-60—a
69-21—

69-20—§

“4
j%ﬁs-zz
L H

§9-29 69-30
42

{\
69-28
issa-ag9
®—69-54
63-3969-2660-38
- 69-37
@\w
%“Jﬁﬂ‘“ —69-25
69-34 69-35
.

P

69-21
69-48 69-50 5Y-47
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X2 81 h &R / Power table / Motorgestell /

Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

- hG —

REF.NO. CODE -~ |q7Y BT NAME OF PARTS RM
<# 7 arn—v OPTION PARTS >
69 533692001 M"Neamagr—-—Jns3 ADJUSTABLE TABLE ASSY
69-1 532811000 1A F7-70 ADJUSTABLE TABLE
69-2 $15321001 Bl PIN
69-3 $32813001 HIPVERELE PR ADJUSTABILE TABLE SUPPORT PLATE
69-4 532812001 412541 FE SLIDE PIN
69-5 532822001 21251 K1 % SLIDE PLATE
69-6 018061236 4|7 H A b EX12 BOLT, SOCKET M6EX12
69-7 028060246 A FHFH R 26 WASHER, SPRING 2-6
69-8 025060236 dles¥HaFaigs WASHER, PLAIN M &
69-9 532829000 212514 KAy T SLIDE CLIP
69-10 [ 004501003 40+ # 35 35x10 SCREW, FLAT M5X10
69-13 $32833000 200509527 TOGGLE CLAMP
69-14 018401036 8|7+ HFEN Fax10 BOLT, SOCKET M4X10
69-15 028040246 8l/ix ¥ HR24 WASHER, SPRING 2-4
69-16 025040236 8les¥HrFIIa WASHER, PLAIN M4
69-17 149483001 217~ 2 bMe BOLT, M6
69-19 532814001 2|1v" 930 F—-J4HT ADJUSTABLE TABLE SUPPORT
}69-20 018501236 8|7+ F N r5Xi2 BOLT, SOCKET M5X12
69-21 028050246 §lsx¥HR2s WASHER, SPRING 2-5
69-22 060501016 8/51 > KM5X10 SCREW, BIND MI5X10
69-23 $32831000 AP G AN ) SLIDE PACK
69-24 060501016 A1/54 > KMSX10 SCREW, BIND M5X 10
69-25 532832000 2271 & STAY DAMPER
69-26 $32830001 AERYAE D E S-S0 SHOULDER SCREW
69-27 $32826001 PR ELE-PF 3 SHOULDER SCREW
69.28 028080246 2Nz ¥ Aixes VWASHER, SPRING 2-8
69-29 025080236 2l HxFaTs8 WASHER, PLAIN M 8
69-30 021080206 2122+ b NUT, 2 M8
69-31 532823001 2IA RV IE— STOPPER
69-34 018501036 A7+ HE N F5X10 BOLT, SOCKET M5X10
69-35 025050236 dlesHHrF Ly —5 WASHER, PLAIN M 5
69-36 532828001 PRV E I I ) HOQOK SET PLATE
69-37 018501036 4|7 +#HE N b5xi0 BOLT, SOCKET M5X10
69-38 028050246 Alisz¥Hizas WASHER, SPRING 2-5
69-39 $32825001 2072949 L IN— HOOK LEVER
£9-40 532826001 7 voansanzy SHOULDER SCREW
659-41 S$20621001 2{h 35— COLLAR
169-42 028080246 2|18 xFH 2.8 WASHER, SPRING 2-8
69-43 025080236 2lesv#xrFans WASHER, PLAIN M 8
69-44 021080206 2202+ kg NUT, 2 M8
69-45 532827001 27wz SPRING
69-46 532816001 1F=-Jd0H1 rL TABLE GUIDE L
69-47 532817001 17— TAH1 KR TABLE GUIDER
63-48 018501036 6l 7+ # I F5x10 BOLT, SOCKET M5X10
69-49 028050246 Gl/v Y A Fx2-5 WASHER, SPRING 2-5
69-50 025050236 bl AFEFaIT—5 WASHER, PLAIN M 5
69-51 $32818001 202 Y7L BBL STOP PLATE BL
69-52 008400604 4|+ b3 A 08X6 SCREW, TRUSS M4X6
£69-53 028050246 A H 225 WASHER, SPRING 2-5
69-54 025050236 AleSFHRF LY -5 WASHER, PLAIN M 5
69-55 532840001 2{aALEY 1% PREVENTION PLATE
69-56 018501036 6|7 F KN F5X10 BOLT, SOCKET M5X10
69-57 028050246 G|/ xHHF25 WASHER, SPRING 2-5
69-58 025050236 Bles¥HrFay—>5 WASHER, PLAIN M 5
69-59 $34344000 27T rix22ex70 FELT, 1X22X70
69-60 025050236 Bl HxFay—5 WASHER, PLAIN M 5
151-423-652




X3 By HERER / Power table / Motorgestell /
Mécanisme du plateau de la machine / Mecanismo de la mesa de la maquina

< # 7 a2 =2 /OPTION PARTS >
10-1

70-1270-13

~L/

151-423-652
X4.Bh & R8% / Power table / Motorgestell /
Mécanisme du plateau de la machine / Mecanismo de la mesa de la méquina

<EAR A ><For general export> 714 71-2171-20

MU

71-8

-1
&—T11-12
d <Option for U.S.A. CANADA >

151-423-652
—-57 —



X3. 8D &k / Power table / Motorgestell /
Mécanisme du plateau de la machine / Mecanismo de la mesa de [a maquina

REF.NO. CODE Q7Y b NAME OF PARTS RM
<A 7L a - YfOPTION PARTS >
70 $33691009 1T EF—Tnss SIDE TABLE ASSY
70-1 532807000 Y1 FF—-Tn SIDE TABLE
70-2 $32808009 W1 RF—FAdyT SIDE TABLE SUPPORT
70-3 018061036 417 F KL kEX10 BOLT, SOCKET M6X10
70-4 025060236 | 4|e>H##H7Fame WASHER, PLAIN M 6
70-5 532699001 MNr—Fiarrsa TABLE SUPPORT PLATE
70-6 018400836 417+ Kb b axs BOLT, SOCKET M4X8
70-7 025040236 AibS¥HRFI194 WASHER, PLAIN M4
70-8 018061036 H7+#4b Fex10 BOLT, SOCKET M6X10
70-9 025060236 | 1|c5¥4xF19s WASHER, PLAIN M 6
70-10 532809009 LN Eda = I FOOT JOINT
70-11 $32810009 | 1|¥+« k3—TJnauxvy FOOT FOR SIDE TABLE
70-12 018061036 [ 6{7## L hex10 BOLT, SOCKET M6X 10
70-13 025060236 Bles¥HxF1de WASHER, PLAIN M 6
70-14 S15255000 |  2|L~ntmi2 LEVEL ADJUSTER M 12
X4 By 3 EBER / Power table / Motorgestell / 151-423-652
Mécanisme du plateau de ta machine / Mecanismo de la mesa de la maquina
REF.NO. CODE |1y £t g NAME OF PARTS RM
< @A /for general export>
< Option for US.A. and CANADA >
71 $33810001 | 1]jas15-Fns3 FIXED TABLE ASSY
71-1 $33752000 | {27 (57— FmL FIXED TABLE L
71-2 $15321001 3tE PIN
71-3 $33753000 1[aF17—FhcC FIXED TABLE C
71-4 $15321001 alee PIN
71-5 $33754000 | 1{aF 15— TAR FIXED TABLE R
“171-6 $15321001 3ler PIN
71-7 149483001 B|Y = IHiLwme BOLT M6
71-8 533755001 HaraF7-FatH4IL FIXED TABLE SUPPORT L
71-9 533756001 IEE R DI & FIXED TABLE SUPPORT R
71-10 018081636 4177 K +8X16 BOLT, SOCKET M8X16
71-11 025080236 | 4|39 HxFams WASHER, PLAIN M 8
71-12 $3381100t Al F& 22 b Ysi- POSITIONING STOPPER
71-13 018501236 817+ HIb h5X12 BOLT, SOCKET M5X12
71-14 028050246 8 x YA RS WASHER, SPRING 2-5
71-15 025050236 | 8le3¥H2Fay—5 WASHER, PLAIN M 5
71-16 533759001 HazaF—JhHA FL FIXED TABLE GUIDE L
71-17 533760001 Harsa47—TFNHA1 KR FIXED TABLE GUIDER
71-18 018501236 417 FF b5x12 BOLT, SOCKET M5X12
71-19 025050236 A eSHFHrFry—5 WASHER, PLAIN M 5
71-20 532818001 62 YT HBL STOP PLATE BL
71-21 008400604 | 12|+ MZ 2 704X6 SCREW, TRUSS M4X6
71-22 028080246 | 4|/ x¥H%2.8 WASHER, SPRING 2-8
71-23 028050246 | 4|12 Hx2s WASHER, SPRING 2-5
74 533824001 NyaF-isv BRUSH
75 060400516 | 2|51 > Fmaxs SCREW, BIND M4X5

151-423-652
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Y1.fTREB R / Attachment set / Anbausatz /
Jeu d’accessoires / Juego de fijacion

<For U.S.A. and CANADA>
1-8 1-3-9 1-3-5

1-3-17
1-3-16
1-3-14 1-3-19

|

‘ 1-4-3
= 4 1-4-2 1-4-4L
[N 3
Q
ﬂxj : )
/'%,/
5

g

<ATVatBRETT, >
<Option for general export>

151-423-940
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Y1.{TELBRAMR / Attachment set / Anbausatz /
Jeu d’accessoires / Juego de fijacion

—
1

REF.NO. CODE Q'TY [ NAME OF PARTS
<For U.S.A and CANADA >
<#* 73 8& Option for general export>
1 $32865101 1Ry o38 b CAP FRAME DEVICE 3 SET
1-1 $32868101 A A ] CAP FRAME DRIVING ASSY
1-1-1 532844001 3{HTRT7—4 GUIDE ARM
1-1-2 532862000 3 FHR—-ARTUY LINEAR BALL BEARING
1-1-3 048200242 6| x7FFIYC20 RETAINING RING, INTERNAL C20
1-1-4 532848000 3|7 N—RHT KR WIRE BASE GUIDE R
1-1-5 $32849000 3P R=ZHTFL WIRE BASE GUIDE L
1-1-6 $33979001 a0z TE A ROLLER PIiN A
1-1-7 $33980001 Y s Ry R ST ROLLERPIN B
1-1-8 070606800 | 12|22 <+ 2 Y4062z BALL BEARING, 6062Z
1-1-9 060400516 12(1341 > KM4AXS5 SCREW, BIND M4X5
1-1-10 012500836 12|74 b S55x8 SET SCREW, SOCKET M5X8
1-1-11 535550000 3[HLFRA b wi— GUIDE STOPPER
1-1-12 062300506 3jF~3a3xs SCREW, PAN M3X5
1-1-14 $32859000 3[L—nFouy RAIL BLOCK
J1-1-15 004401003 B +H35 3 Vax10 SCREW, FLAT M4X10
11-1-16 $33977001 3j7kuLy DRIVING RING
1-1-17 041120390 12({= 1)~y F1.2X3 RIVED, BUTTON 1.2X3
1-1-19 $32871000 12|0~5—~R—2%% ROLLER BASE ASSY
1-1-20 V08671003 | 24|+-F~+ 4 X3X5D8 SCREW, PAN (WASHER) 3X5DB
1-1-21 $32869000 3|71¥ WIRE
1-1-22 532864000 6|n3>—5-7 ROLLER
1-1-23 520342009 6|42 ig SHOULDER SCREW, M4
1-1-24 144784002 E{E 7 b ey &/ B 3 CLOTH PRESSER
1-1-25 08671003 3| +-+~N+ L ZA3X5D8 SCREW, PAN (WASHER) 3X5DB
1-1-26 $32867001 3|7 A N—RA7 3 WIRE BASE ASSY
1-1-27 $32853001 6{T7 1Y hy WIRE HOOK
1-1-29 0A5400806 6|+ F~HY 34X8D8 SCREW, PAN (WASHER) M4X8DB
1-1-30 052400606 b|F NN REF4AXE SCREW, PAN (5/P WASHER) M4X6
1-1-31 062401616 6|F~D4x16 SCREW, PAN M4X16
1-1-32 $32860000 3tV gy RING VISOR HOLDER
1-1-33 $32900001 J|an—¥ SPACER
1-1-34 062401616 3+~ D4X16 SCREW, PAN MAX16
1-1-35 025040335 | 3|esvHxsr4 WASHER, PLAIN L4
1-1-36 $32863001 LN T e A ARM GUIDE BAR
1-1-37 504438001 6|tV bH5— SET COLLAR
1-38 012060636 12| 7+ L Z6X6 SET SCREW, SOCKET (FT) Mi6X6
1-1-39 $32870000 GIA LY I—TA4 STOPPER RUBBER
1-1-45 $32875001 3|P—-L7 TRV b DRIVING ARM SET
1-1-45-1 $32854001 3|7—4L% K773 DRIVING ARM ASSY
1-1-45-2 §$32876001 3|1aF1E- PIN
1-1-45-3 155553001 3lesH¥AR WASHER, PLAIN
1-1-45-4 028060242 3|z YHR26 WASHER, SPRING 2-6
1-1-45-5 $32874001 31aF 4 bii- FIXED LEVER
1-1-45-6 $32885001 3lnr-ve LEVERPIN
1-1-45-7 048020346 6| b X TE2 RETAINING RING, E2
1-1-45-8 532877001 BlrF¥AE POSITIONING PIN
1-3 $32878001 plN=2T7 Vb BASE FRAME SET
1-3-1 $32879001 B|N—-RAT79AT7Z BASE FRAME A ASSY
1-3-2 532882001 B~ TVBT 2 BASE FRAME B ASSY
1-3-4 $32861016 | 24| >326X3 SCREW, FLAT M26X3
1-3-5 $32886001 Bl yR-2 VISOR HOLDER BASE
1-3-8 062300506 | 12|+ ~23XS SCREW, PAN M3X5
1-3-9 $35551000 S EAE: e = Y RUBBER
1-3-10 $32889000 B|7a748B COVER FRAMEB
1-3-11 $32890001 12tRI P R—R7 3 BOLT BASE ASSY

151-423-940




Y 1.1 EEERBR / Attachment set/ Anbausatz /

Jeu d'accessoires / Juego de fijacién

<For US.A. and CANADA >

1-1-45-2

<FTLa B&ZTT, >
< Option for general export>

1-1-18

151-423-940
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Y 1.1 E&EBRMR / Attachment set/ Anbausatz /
Jeu d'accessoires / Juego de fijacién

REF.NO. CODE Q'TY B NAME OF PARTS RM
-3-12 532893000 6|72 7a73 COVER FRAME A ASSY
-3-13 $32896001 6|75 TN—2 CLAMP BASE

$32897000 6l/¢F gy SNAP LOCK
061300616 | 12|v>23%6 SCREW, FLAT M3X6
026030236 | 12|e>HHx3H%3 WASHER, PLAIN 3
021300206 | 12232+ k3 NUT, 2 M3

$32898001 6|79+ Y HINGE

32866000 | 24|F3H+v 3 NUT, M3

026030236 24[ESHAHRxIHE3 WASHER, PLAIN 3
028030246 | 24|/ xH¥H %23 WASHER, SPRING 2-3
048050346 | 24|k ATJE5 RETAINING RING, E5
533888001 6|N—RTohFY HINGE

062400616 | 12|F~a3MEX6 SCREW, PAN M4X6
002400514 6| +F~4axs SCREW, PAN M4X5
021400206 | 12|23 2+ w b4 NUT, 2 M4
532899001 ey b7 R=-2EY SET FRAME BASE SET
$32839001 1Y b2 N=2 SET FRAME BASE
$32871000 2lo—5-—~—29:% ROLLER BASE ASSY
052300606 Al+~anzxkS3x6 SCREW, PAN (S/P WASHER) M3X6
$32834001 1MN72&277Hh4 COVER FRAME HOOK
$35631001 N ESr e i SUPPORTER
018500836 2|7+ F5X8 BOLT, SOCKET M5X8
$32836000 1Y b72d40A SET FRAME RUBBER A
$32837000 1Y r22 3408 SET FRAME RUBBERB
32838001 1y boo2507 SET FRAME CLAMP
$16691000 1|/ F# I k8x25 KNOB BOLT, M8X25
$32858001 3|lL—hEa RAIL BRACKET '
018401036 6|7 F+FENbFax10 BOLT, SOCKET M4X10
149483001 3[(YTEHRIIME BOLT, M6

$35568001 3INUTF1 548 NEEDLE HOLE PLATE 4B
$32877001 BT FF AL POSITIONING PIN
S00655000 | 6|vv3xoma SCREW, M4
$32900001 J|lAN—H SPACER

151-423-940




Y2 (TEIRERMR / Attachment set / Anbausatz /
Jeu d'accessoires / Juego de fijacion

<<+ 73t —Y/OPTION PARTS >

2-18 2-11 2-10

2-1-22 2-1-232-1-21

151-423-940
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Y2. {1EEEBRME / Attachment set/ Anbausatz/

Jeu d‘accessoires/Juego de fijacion

—64 —

REF.NO. CODE Q'TY B NAME OF PARTS RM
<FTL58—Y 1OPTION PARTS >
2 $32618001 R VirE A BOBBIN WINDER SET
2-1 531973009 11 bxxuhrss BOBBIN WINDER ASSY
2-1-3 008300604 4|+ b3 2 33X6 SCREW, TRUSS M3X6
2-1-4 215083001 3|+~ F3X8D SCREW, PAN (S WASHER) M3X6D
2-1-6 152358001 Hrbsxoy BOBBIN WINDER SHAFT
2-1-7 014300332 2|7+ oK 33x3 SET SCREW, SOCKET (CP) M3X3
2-1-8 154024001 t|#FE> 4T BOBBIN PRESSER
2-1-9 154092001 TifhsxydaL vy BOBBIN WINDER CLAW
2-1-10 014680422 2| 7F A RT4379EE SET SCREW, SOCKET (CP) M4.37
2-1-1 152361001 11 bTHli— BOBBIN WINDER LEVER
2-1-12 152362001 1rhxxgo 2y BOBBIN WINDER STUD SCREW
2-1-13 111942001 HEEZAL PLATE SPRING
2-1-14 111943001 11 a2RxFHE PLATE SPRING WASHER
2-1-15 060660512 1431 2 K318-40X5 SCREW, BIND M3.18-40X5
2-1-16 152363001 I ESZ AT ¥ Y TWIST SPRING (A)
2-1-17 047301042 1 ATV PIN, SPRING ROLL AW3
2-1-18 152364001 2|n5—- COLLAR
2-1-19 146197001 LI R R THREAD CLAMP ASSY
12-1-19-1 146198001 11 Y AHI AR THREAD CLAMP KNIFE
2-1-19-2 146199001 11 bRz ys THREAD CLAMP DISC
2-1-19-3 146200001 T~ x7Cs4 RETAINING RING, C54
2-1-19-4 144505000 1M1 b7z SPRING
2-1-19-5 118764002 1F>xTa37? SHOULDER SCREW, M4.37
2-1-20 $21203001 M re2F—524932 BOBBIN WINDER MOTOR ASSY
2-1-20-1 $16667000 Hrbexx—2% BOBBIN WINDER MOTOR
2-1-20-2 152507000 {letoQA1YFD MICRO SWITCH (D)
2-1-20-3 152508000 1|=rv0F792FT—% MICRO ACTUATOR
2-1-20-4 152509000 1|[FrO0vax2%E NYLON CONNECTOR (E)
2-1-20-5 552851001 2| s — 341854 TERMINAL PIN #1854
2-1-21 152645001 1|FE-AHIT 12 BOBBIN HOLD PLATE
2-1-22 062300616 1|+~ m3xe SCREW, PAN M3X6
2-1-23 025030236 HeSHFHZFIH3 WASHER, PLAIN M 3
2-1-24 158597001 IIEE S S AL BOBBIN WINDER STOPPER
2-1-25 $21103000 14 beFn—-22C BOBBIN WINDER HARNESS (C)
2-1-26 516669000 1[7oF% %054 PROTECTOR 0.5A
2-2 533101000 IEEEE & Tk FARE 3 8 BOBBIN WINDER HARNESS ASSY
2-3 531960009 1|1 rpoFH/t— BOBBIN WINDER COVER
2-4 052300606 3|#FxaxES3X6 SCREW, PAN (S/P WASHER) M3X6
2-5 $32617001 1t bTEVIF A2 BOBBIN WINDER DEVICE PLATE
2-6 018400836 2| 7+ £ 4X8 BOLT, SOCKET M4X8
2-7 028040246 2| x T H 224 WASHER, SPRING 2-4
2-8 062501016 2]+ ~as5x10 SCREW, PAN M5X10
29 145571101 HES XL F5k E BOBBIN WINDER GUIDE BRACKET ASSY
2-10 145446001 PARE - B TENSION DISC
2-11 100401001 11 bFI 7% TENSION SPRING
2-12 100136001 e rFaZe+v b TENSION NUT
2-13 534347001 1Mt r=xrerr114 BOBBIN WINDER GUIDE PLATE
2-14 052400806 1+~ T74x8 SCREW, PAN (5/P WASHER) M4X8
2-17 002501003 2| +F~2as5X10 SCREW, PAN M5X10
2-18 150179002 12 7—-NT 9B SPOOL SHAFT B
2-19 028050243 sz HF25 WASHER, SPRING 2-5
2-20 021500103 1|+ F12 25 NUT, 1 M5
2-21 $15269000 12 F—=Y bA SPOOL MATA
2-24 025060236 1eSHHRF w6 WASHER, PLAINM 6
3 $33158000 P& FPR1YF273 DRIVING SWITCH 2 ASSY
151-423-940




Z. HEGRAR / Accessories / Zubehdr / Accessoires / Accesorios

CUERCHBITET I sy T,

© The details of included accessories are subjectto change.
@ Anderungen in der Aufstellung der Mitgelieferten
Zubehdre sind vorbehalten.

@ Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des accesorios incluldos pueden variar.

— 65—

151-423-910




Z . {1BSAREMR / Accessories / Zubehdr / Accessoires / Accesorios

—66 —

REF.NO. CODE Q'TY Bt o NAME OF PARTS RVl
1 122931001 17V o2k R Y7290 ACCESSQORY BAG
6 142443001 1+ 2w 19x52 SCREW DRIVER 1.9%52
7 118837001 1|:¥7743.4X70 SCREW DRIVER 3.4X70
3 101572101 2+ 755x190 SCREW DRIVER 5.5X190
9 150332001 NTSIZAES 11 —NO2 DRIVER NO.2
10 150335001 16 7 4 X5 HEXAGONAL WRENCH 5
11 118064001 Hehn oKy 244 HEXAGONAL WRENCH 4
12 142721001 1eh7H 2343 HEXAGONALWRENCH 3
13 154125001 Teh TG R/v425 HEXAGONAL WRENCH 2.5
14 142002001 Tlex 7K /842 HEXAGONAL WRENCH 2
15 507783001 1leh 7R3 28+15 HEXAGONALWRENCH 1.5
16 107780001 1= 7v710x12 SPANNER 10X 12
17 142205001 1[Z/3F7x8 SPANNER 7X8
18 S08132001 t[R /%455 SPANNERS.5
i9 532542001 G| HE L BOBBIN L
20 $15629011 10171 DBXK5#11 NEEDLE DBXK5#11
21 184430001 TIN5 ynygz SCISSOR
22 117466000 HE> 2y b PINCETTE
124 515270000 G|AT—-NvY B SPOOL MAT (B)
25 S00966000 17 —x5>730 GREASE TUNK 30
26 S08170001 WezHiagxriewas Z-STEEL SCREW DRIVER
29 532841001 "WhiT =9 BOTTOM DEAD CENTRE GARGE
30 114483002 1KV 15—-53 OILER ASSY
31 154702001 NG L OIL TANK
34 $32672001 J|FHTTF A PRESSER FOOT A
35 $32656001 2|1 F X AN POSITIONING BAR
36 S08030000 1|Gt 21— X5ArB G FUSE (5AFB)
37 219225000 1A a—Xsa FUSE (8A)
38 153242000 1|2 —-Z26A FUSE (6A)
39 520895000 1|1 —2a7250v FUSE (2A/250V)
40 502887000 1lea—~X15A FUSE {(15A)
41 $33817001 A~ b CUSHION SHEET
42 533818001 ALY d R LEVELCARION BOTTOM BOARD
46 $34455000 | 30[%«w h1s0L NET 160L
P57~ JFJIE/FORSUB TABLE>
4<3# e E1534f1666000 2|7 — 7N — F100X440 TABLE SEAT 100X440
44 534667000 115 — F 2 — b 150X440 TABLE SEAT 150X440
151-423-910



472 322X /OPTION PARTS/SONDERZUBEHOR/
PIECES EN OPTION/PIEZAS OPCIONALES

Ry 7

Sewing area

ATy 45X23

PLASTIC SQUARE FRAMES WITH ARMS SPFA-45X 23 423X181 | $15654-001

BT T 45X27

PLASTIC SQUARE FRAMES WITH ARMS SPFA-45X 27 416X216 | 515658-001

YT 45X 32

PLASTIC SQUARE FRAMES WITH ARMS SPFA .45 32 416269 | $15660.001
5EIRT Y 07
SPIDER NET FRAMES SPFH.07 $15613-000
FHTH 07
PLASTIC ROUND FRAMES SPF.07 42| 515618.000
YEIATH 09

7ERIATAT S SPIDER NET FRAMES SPFH-09 515614-000

SPIDER NET FRAME |-l sy ]
FH7 7 .09

HOLDER PFH2-2 | b/ ASTIC ROUND FRAMES SPF.09 # 62 | 515619.000

S15612.000
SEIRT Y 12
SPIDER NET FRAMES SPFH.12 S15615-000
FHT 2
PLASTIC ROUND FRAMES SPF.12 92 | S15620-000
ZESAT T 15
SPIDER NET FRAMES SPFH-15 515616-000
FHT 515 :
PLASTIC ROUND FRAMES SPF-15 #120 | 515621-000
7ESAT 8 _ .
SPIDER NET FRAMES SPFH.18 S15617-000
FhT 718 148 | S15622.000
PLASTIC ROUND FRAMES SPF-18 #

DrFavky A L7209 $8x¢21 | $33207-000

FRAME ADJUST SCREW PLASTIC SQUARE FRAMES WITH ARMS SPFA -7, 9

77 -12,15,18, 21, 25

S PLASTIC SQUARE FRAMES WITH ARMS SPFA 12, 15, 18, 21, 25
| Il -24X30

PLASTIC SQUARE FRAMES WITH ARMS SPFA -24:X30 ;

A YT -ABX23, 4527, 4532, 24 <X24
PLASTIC SQUARE FRAMES WITH ARMS SPFA -45x23, 4527, S8XE27 §33209-000
45X32, 2424

SEx 823 $33208-000

JyFavkyRIL CRAF oIy (l?;%’fmﬁﬁ) SO% ¢31 $79634.001
FRAME ADJUST SCREW L For Supply (for thick materials)

—67 —



Ry 7

Sewing area

I e 21

PLASTIC SQUARE FRAMES WITH ARMS SPFA 21 $179 | S15642-001

T 725

PLASTIC SQUARE FRAMES WITH ARMS SPFA-25 $218 515646.001

BU Ty 24%24

PLASTIC SQUARE FRAMES WITH ARMS SPFA-24 X 24 206X212 | $15650-001

Ty 7

Sewing area i

ToyuaxT /Iy 07

TUBULAR ROUND FRAME WITH ARMS TFA-Q7 ¢ 40 515623-000

TIUEST IO

TUBULAR ROUND FRAME WITH ARMS TFA-09 #59 515624-000

JrUE Ty 12 -
TUBULAR ROUND FRAME WITH ARMS TFA-12 #o0 S15625:000
TYUES T 15 .
TUBULAR ROUND FRAME WITH ARMS TFA-15 FUS | S15626:000
JURESTY 18 ‘ $170 | S35655-001

TUBULAR ROUND FRAME WITH ARMS TFA-18

77UT /T 24X 24 207X209 | S15627-000

TUBULAR SQUARE FRAME WITH ARMS TFA-24 24

215X 292 515628-000

Ty aEI Ty 24 X 30
TUBULAR SQUARE FRAME WITH ARMS TFA-24 <30
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5 [/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
S00655000 [ Y1 -1-10 62 517023000 [v  -1-1-19% 44 S32369001 [M - 16 24
500966000 |[Z -25 66 w .47 50 $32371001 |M -19 24
502556001 |W - 1-41 48 W -48 50 532372001 {M -20 24
502887000 |V -1-1-36 44 W -65 50 $32373000 |M - 21 24
Z -40 66 517024000 |V -1-1-10 44 532374001 |M -22 24
502915100 [v  -1-1-30 44 517029000 |V -1-1-19 44 532375001 {M -25 24
v o -1-1-38 44 517058000 |W -68 50 532376001 |[M - 25-1 24
vV -1-1-54 44 517061000 |V  -1-1-49 44 532377000 |M  -25-2 24
voo-1-7 46 517390001 |G -5 12 M -30-2 24
504438001 | Y1 -1-1-37 60 517399101 |G -14 12 $32378001 |F -34 8
504505000 |w -49 50 $17401001 |G -16 12 M -33 24
504557000 [N -46 26 520342009 | Y1 -1-1-23 60 532379001 |F -35 8
vV -1-1-57 44 520355001 L -33 20 M -34 24
vV oo-1-44 46 L -36 20 $32380001 |M -30 24
W -54 50 520621001 | X2 -69-41 56 $32381001 |M  -30-1 24
506823000 |W -1-34 43 520677000 [N -12 26 $32382001 (M -32 24
507783001 [z -15 66 520680001 IN -16 26 532383001 |[M -36 24
508030000 |V -1-1-29-2 | 44 520681000 [N -17 26 W -1-39 48
Z -36 66 520682103 |[N -18 26 532384001 |M -38 24
508132001 |z -18 66 $20895000 Jv  -1-1-35 44 532385001 (M -44 24
508170001 |Z -26 66 Z -39 66 $32386001 |[M -15 24
509141000 {vV  -1-59 46 520913000 {R -10 34 532387001 |M - 221 24
510287000 [V -1-1-14 44 521083001 [W -8 48 532388000 |M -22-2 24
510289000 |V -1-47 46 W -64 50 532389000 [N -19 26
510336000 [V -1-49 46 w -7 50 532390000 [N -21 26
$10405000 |U -1 42 W -75 50 532391009 |N -1 26
510478000 [J2 -1 18 $21103000 [ Y2 -2-1-25 64 532394001 [N -2 26
$11731000 |W -66 50 521203001 | Y2 -2-1-20 64 532395001 |N -4 26
S11733000 |W -67 50 $23418001 |A -3 2 $32397001 [N -6 26
511816000 |A -21 2 $23651001 |C  -10 4 532398001 |N -8 26
511839000 |v -1-1-55 44 c -3 4 532399001 [N -10 26
S12134001 |P -16 28 D -141 6 532400001 |N - 11 26
512481000 |V -1-50 46 b -1-2 6 $32401001 {N -23 26
Vo -1-61 46 D -241 6 532414001 [N -32 26
514039000 |V -1-1-18 44 D -22 6 $32415001 [N -33 26
515255000 (X3 -70-14 58 D -13-1 6 $32416001 |N -34 26
515259001 [H -40 14 L -2 20 $32417001 [N -36 26
515269000 |K -7 18 P -43 28 532420001 [N -38 26
Y2 -2-21 64 525283001 |M -17 24 532421009 [P -1 28
515270000 |z -24 66 525310001 |L -40 20 $32422001 {P -5 28
515273001 |K -11 18 525773001 |C -12-8 4 532423009 P -7 28
515281001 IR -1 34 528043009 |P -37 28 532424000 [P -14 28
$15286101 |[K -14 18 529008001 |V -1-1-37 44 532426009 |P -18 28
$15287101 |[K -15 18 530790001 |V -1-1-29 44 532427001 |P -24 28
$153321001 | X2 -69-2 56 $31719001 |V -1-2 44 $32428001 {P -25 28
x4 -71-2 58 $31760000 |V -1-1-13 44 532429009 |P -27 28
X4 -711-4 58 531942001 |V -1-4 44 532430001 {P -32 28
X4 -71-6 58 531945000 |W -1-1 48 532432001 {P -34 28
515629011 |F  -65 10 531960009 | Y2 -2-3 b4 532433009 {P -35 28
Z -20 66 531973009 | Y2 -2-1 64 $32434009 |P -36 28
516452000 |W -63 50 532014000 |N -2 26 $32435001 {C -30 4
516566000 |V -1-43 46 532145001 |V - 1-6 46 532436001 {P -42 28
516667000 | Y2 -2-1-20-1| 64 532146000 |V - 1-1-32 44 $32437001 |G -49 12
$16669000 | Y2 -2-1-26 64 532147000 |V -1-1-17 44 532438000 |J2 -6 18
516691000 1 Y1 -1-4-13 62 532361001 |M -1 24 532439001 jJ2 -2 18
517020001 |W -1-16 48 $32362000 |M -5 24 532440000 [P -28 28
517021000 |W -73 50 $32363001 |[M -6 24 532441001 |B -1 2
517022000 |V -1-1-12 44 M -35 24 532442009 |[B -3 2
w -50 50 M -37 24 532443009 |B -5 2
W -51 50 w -1-38 48 532444001 [R -1 34
W -52 50 $32365001 |M -8 24 532445009 |P -8 28
W -53 50 532366001 |M -9 24 $32446009 |B -8 2
W -72 50 $32367000 M - 11 24 532447000 |W -1-36 48
532368001 |M -13 24 532448009 |W _-1-37 48
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532450000 TR -14 34 532533001 {C -1% 4 532614007 L -
$32451001 |L -1 20 $32536001 [P - 11 28 532617001 Y2 - 2?5 éi
532452001 JL -3 20 $32538001 |JE -3 6 532618001 [Y2 -2 64
532453000 JL -5 20 $32539001 |[E -8 6 $32619009 {W -1-11 48
532454001 JL -8 20 532540000 {E -9 6 $32620009 |W -1-12 48
532456001 |L -10 20 532542001 |E -15 6 532621008 |W -1-13 48
$32457001 |L -14 20 Z -19 66 532624000 |W -1-17 48
532461001 fL -15 20 $32544001 |E -1 6 532625000 [w -1-18 48
$32462001 |L -16 20 $32547001 |[E -2 6 $32626000 |W -1-33 418
L -24 20 $32550001 |E -13 6 S32627009 {W -1-19 48
532463001 L -17 20 S$32552000 1J1 -6 16 $32628009 |wW -1-35 48
$32467001 |L -19 20 532553000 |11 -7 16 $32629000 |W -1-20 48
532468001 |L -20 20 532554000 1)1 -8 16 532630009 |V -1-56 46
532469001 |[L -26 20 J1 -34 16 532631001 [F  -51 8
S32471001 L -28 20 $32555001 fI1 -2 16 532632000 |F -52-1 8
532474001 JL  -29 20 532556001 |11 -9 16 532634001 JF -54 8
532475001 |L  -30 20 $32557000 |1 -13 16 $32635001 |F -55 8
532476001 JL  -31 20 Jt -25 16 532637000 |F -56 8
$32477001 jL  -32 20 $32558000 |11 -14 16 53263800t |F -57 8
1532480001 |M -22-3 24 532559000 |J1 -15 16 $32639001 |F -39 8
"} S$32481001 |L -37 20 $32561001 {J1 -17 16 532640001 [F -60 10
$32482001 |L -38 20 $32564000 jJ1 -18 16 $32643001 |G -1 12
532484001 L -41 20 532565000 |J1 -19 16 532644001 |G -2 12
532485001 )L -43 20 $32566000 |J1 -22 16 $32645001 |G -4 12
$32486001 |L -12 20 $32567001 JJ1 -23 16 532647001 |G -18 12
532487000 |L -46 20 $32570000 1J1 -26 16 532648001 |G -19 12
532488001 1L -47 20 532571000 |11 -27 16 532649001 |P -39 28
532489001 JL -49 20 $32573001 |1 -29 16 532650001 [P -40 28
532490000 JL -53 22 $32574001 |[D -1 6 532651001 |F -52 8
532491001 |L -56 22 $32575001 ID -5 6 $32652001 {F -7 8
$32492001 |L -58 22 532576001 |[D -6 6 $32653001 |F -8 8
$32493001 JL -60 22 $32577001 |[D -8 6 $32654001 |F - 21 8
$32494001 JL  -62 22 532580001 |D -9 6 532655001 [A -14 2
$32495001 JL -64 22 532581101 |F -1 8 532656001 |Z -35 66
532496001 L -65 22 $32582001 |F -5 8 §32662001 |H -1 14
532497001 L -67 22 $32583001 |F -6 8 532663001 |H -4 14
532498001 |L -68 22 $32584001 {F -10 8 $32664001 |[H -16 14
$32499001 |L -71 22 $32585001 {F - 11 8 §32665001 |H -12 14
§32501001 |C  -12-1 4 $32586001 {F -13 8 $32666001 |[H -5 14
532502000 |C -12-2 4 $32587001 {F -14 8 532667001 |H -9 14
- 1532503001 |C -12-5 4 532588001 |[F -16 8 $32668001 |H - 10 14
“1532504001 JC -12-7 4 $32589001 |F -25 8 532669001 |H - 11 14
$32505001 |C  -129 4 $32590001 |F -27 3 $32671001 [H -1-1 14
$32507001 |C -12 4 $32591001 |F -29 8 $32672001 |H -17 14
$32508009 |K -1 18 $32592001 |F -31 8 Z -34 66
$32509009 |K -2 18 $32593001 |F  -33 8 $32673001 |H -21 14
$32510001 |K -8 18 $32595001 |F -38 8 $32674001 |[D -10 6
$32514001 |A -2 2 532596001 |F -40 8 H -8 14
$32515001 |A -4 2 $32597001 {F -42 8 $32675001 |H -14 14
$32516001 |A -6 2 532598001 {F -44 8 $32676000 |H -20 14
$32517001 |C -1 4 $32599001 |F -47 8 $32677001 |H -24 14
$32518001 |C -3 4 $32600001 {F -50 8 $32678001 {|H -23 14
532519001 |C -5 4 $32601000 |J2 -9 18 $32680001 |H -27 14
$32520001 fC -7 4 $32603000 |1 -30 16 $32682001 |H -30 14
$32521001 |C -8 4 $32604000 |J1 -31 16 $32683000 |H -29 14
P -15 28 $32605000 |J1 -32 16 $32684001 |G -22 12
$32522001 |C -9 4 $32606001 fJ1 -33 16 $32683001 |G -44 12
$32523001 |C  -11-1 4 $32607001 1J1 -40 16 $32692000 | X1 -1-1 52
$3252500t1 |[C -14 4 532608000 1)1 -4 10 $32693000 | X1 -1-2 52
$32526001 |C -14- 4 532609000 21 -35 16 $32694001 | X1 -45 52
$32527001 |C  -14-3 4 532610000 fJ1 -36 16 $32695001 | X1 -62 54
§32530001 |C -14-4 4 $32611001 L -38 20 $32696009 | X1 -8 52
$32531001 |C  -14-5 4 $32612001 jL -38 20 $32697001 | X1 -3 52
§32532001 JC - 11 4 532613001 jL -38 20 | 532698001 X1 -2 52
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$32600001 [ XT - 25 ) 5327490071517 -56 36 532827001 TX2 -69-45 50
X3 -70-5 58 52 -142 40 532828001 | X2 -69-36 56
$32700009 {1 X1 -17 52 532750000 [S2 -118 38 $32829000 [ X2 -69-9 56
$32701009 [ X1 -21 52 532751101 |S2 -127 40 $32830001 | X2 -69-26 56
$32702000 | X1 -14 52 $32752101 |S2 - 127-1 40 532831000 | X2 -69-23 56
$32703009 | x1 -28 52 $32757001 |S2 - 146 40 532832000 [ X2 -69-25 56
$32704009 [x1 -29 52 $32758001 |82 -147 40 532833000 | X2 -69-13 56
$32705009 1X1 -30 52 $32759001 Js2. -131 40 $32834001 {Y1 -1-4-4 62
$32706001 | X1 -238 52 532760001 |S2 - 133 40 532836000 [ Y1 -1-4-10 62
$32707001 [ X1 -327 v, 532761000 | Q1 -7 30 $32837000 | Y1 -1-4-11 62
$32708009 | X1 -40 52 $32762001 Q1 -1 30 $3283800%1 | Y1 -1-4-12 62
$32709009 | X1 -12 52 $32763001 | Q1 -8-1 30 $32839001 | Y1 -1-4-1 62
$32710000 | X1 -33 52 532764001 | Q1 - 2-1 30 $32840001 | X2 -69-55 56
532711000 IX1 -34 52 532765001 | Q1 -3 30 $32841001 |z -29 66
$32712001 | X1 -43 52 $32766001 | Q1 -4-1 30 $32844001 Y1 -1-1-1 60
$32713001 X1 -43-1 52 1532767001 | Q1 -5 30 $32848000 | Y1 -1-1-4 60
$32714000 {X1 -44 52 532768000 | Q1 -6 30 $32849000 | Y1 -1-1-5 60
$32716000 | x1 -1-5 52 532769001 Q1 -13 30 532853001 | Y1 - 1-1-27 60
$32718009 | X1 -66 54 $32770000 |S2 -120 38 532854001 | Y1 -1-1-45-1] 60
$32719009 IX1 -67 54 $32771000 |52 -119 38 532858001 | Y1 -1-5 62
$32720000 X1 -32 52 532772101 | Q1 -16-1 30 $32859000 | Yt -1-1-14 60
$32721000 |s1 -1 36 532774000 | Q1 -16-3 30 532860000 | Y1 -1-1-32 60
$32722001 {S1 -5 36 Q1 -17-3 30 532861016 | Y1 -1-3-4 60
$2 -69 38 532775000 | Q1 -16-7 30 532862000 [ Y1 -1-1-2 60
$32723001 Is1 -9 36 Q1 -17-7 30 $32863001 | Y1 -1-1-36 60
52 -72 38 532776101 1 Q1 -17-1 30 532864000 | Y1 -1-1-22 60
$32724001 1$1 -14 36 532781001 ]J52 -135 40 532865101 | Yt -1 60
$2 -77 38 S32782101 Q1 - 15-1 30 532866000 | Y1 -1-3-19 62
$32725000 |s1 -15 36 532790001 |52 -144 40 532867001 1Y1 -1-1-26 60
52 -78 38 532791000 | Q2 -33-3 34 532868101 | Y1 -1-1 60
$32726001 |s1 - 16 36 $32792001 | Q1 - 16-2 30 532869000 Y1 -1-1-21 60
s2 -79 38 Q1 -17-2 30 532870000 Y1 -1-1-39 60
$32727000 1S1 -18 36 532795001 1 Q1 -31-1 30 S32871000 fY1 -1-1-19 60
$32728000 [S1 -19 36 Q1 -321 30 Y1 -1-4-2 62
$32729000 {S1 -22 36 $32797001 1 Q1 -31-2 30 $32874001 fY1 -1-1-45-5] 60
$32731000 Is1 -33 36 532798001 | Q1 -31-1-1 30 532875001 | Y1 -1-1-45 60
52 -93 38 532799001 | Q1 -31-1-2 30 532876001 {Y1 -1-1-45-2 | 60
$2 -104 38 Q1 -32-1-2 32 532877001 JY1 -1-1-45-8] 60
S2 -123 40 532800001 |52 -100 38 Y1 -1-9 62
§2 -127-2 a0 532801001 |S2 -89 38 532878001 ] Y1 -1-3 60
$32732001 |S1 -34 36 53280200t |S2 -115 38 532879001 |Y1 -1-3-1 60
$2 -94 38 $32803000 [$2 - 116 38 $32882001 |1 -1-3-2 60
$2 -105 38 532804000 | Q1 -2-2 30 532885001 | Y1 -1-1-45-6| 60
S2 -124 40 Q1 -8-2 30 532886001 1 Y1 -1-3-5 60
$32734001 |s1 -41 36 532805000 |1 Q1 -4-2 30 532889000 Y1 -1-3-10 60
$32735000 {$1 -42 36 532806000 Q1 -10 30 532890001 | Y1 - 1-3-11 60
532736001 151 -26 36 532807000 | X3 -70-1 58 532893000 | Y1 -1-3-12 62
$2 - 111 38 $32808009 | X3 -70-2 58 $32896001 | Y1 -1-3-13 62
$32737001 181 -44 36 532809009 | X3 -70-10 58 $32897000 {Y1 -1-3-14 62
$2 -107 38 $32810009 | X3 -70-11 58 532898001 1Y1 -1-3-18 62
$32738001 |s1 -48 36 $32811000 | X2 -69-1 56 $32899001 [Y1 -1-4 62
$2 -129 40 $32812001 | X2 -69-4 56 $32900001 | Y1 -1-133 | 60
$32739001 I1s1 -50 36 532813001 | X2 -69-3 56 ¥1 -1-11 62
$32740001 |s1 -54 36 $32814001 | X2 -69-19 56 532951000 |U -2 42
$2 -140 40 532816001 [ X2 -69-46 56 U -3 42
$32741000 |S1 -58 36 $32817001 | X2 -69-47 56 $32952000 {1V - 1-1-15 44
$32742001 |S1 -62 36 532818001 | X2 -69-51 56 $32954009 |V -1-60 46
$32743000 {s2 -64 38 X4 -71-20 58 533051000 fv -1-8 46
$32744000 |52 -65 38 532822001 | X2 -69-5 56 $33052000 |V -1-9 46
$32745000 1s2 -81 38 $32823001 | X2 -69-31 56 $33053000 |V -1-10 46
$32746000 |2 -82 28 $32825001 [ X2 -69-39 56 $33054000 {V -1-11 46
532747000 |s2 -85 38 532826001 | X2 -69-27 56 $33055000 |V -1-12 46
$32748000 |s2 -98 38 X2 -69-40) 56 $33056000 {V  -1-13 46
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533057000 |v  -T-14 46 533122001 |W -20 43 5339770017 [Y1 -1-1-16 60
$33058000 |V -1-15 46 W -21 48 533979001 JY1 -1-1-6 60
533059001 |V -1-16 46 533123000 |W -6-1 48 533980001 | Y1 -1-1-7 60
533059002 |V - 1-17 46 533126000 |W -1-4 48 534012000 it -44 16
533059003 |v -1-18 46 533131000 |N -43 26 534032001 |F -36 3
533060001 |V -1-19 46 533132000 |W -1-3 48 534033001 {N -5 26
533060002 |V -1-20 46 533133000 fW -1-5 43 534200001 JC - 12-12 4
$33060003 [V - 1-21 46 533134000 |W -1-2 48 534299000 |51 -32 36
$33061001 |V -1-22 46 533135000 |W -1-7 48 $34300001 {51 -30 36
533061002 JV -1-23 46 533136000 |W -1-9 48 534301001 |S1 -37 36
$33062000 |V -1-24 46 533137009 |W -1 48 $34325001 |J1 -75 16
533063000 fV -1-25 46 533137010 |W -1 48 534338000 L -34 20
533064001 |V -1-26 46 533139009 |W -6 48 534339000 {L -35 20
$33064002 |V -1-27 46 $33141000 | T -1 42 534344000 | X2 -69-59 56
533064003 |V -1-28 46 533142000 [T -2 42 534346000 [S2 -87 38
533065000 |V -1-29 46 533143000 |T -3 42 $2 -98 38
533066001 |V -1-30 46 533144000 |W -1-10 48 $34347001 jY2 -2-13 64
533066002 [V - 1-31 46 533146000 gV -1-1-48 44 $34450001 | K -17 18
$33067000 |V -1-1-50 44 $33148000 |W -1-8 48 $34452000 |[M -46 24
- 1533068000 |V -1-1-40 44 $33149000 |F -18 8 534455000 12 -46 66
1533069000 |V - 1-1-41 44 F -24 8 534558000 1Q1 -15-2 30
S33070000 jV -1-1-42 44 $33150000 JT -4 42 $34611000 vV -1-1-58 44
$33071000 |V -1-1-43 44 $33151000 [N -31 26 534666000 |Z -43 66
$33072000 |V -t-1-44 44 $33155000 fW -6-2 48 $34667000 |2 -44 66
S33073000 |V -1-1-45 44 533156000 |V -1-1-53 44 $34800000 |N -47 26
$33074000 |V -1-1-46 Ad $33158000 | Y2 -3 64 $34807001 |L -38 20
$33075000 |V -1-1-47 44 $33501009 | W -6-3 48 $35550000 ] Y1 -1-1-11 60
$33077001 |V -1-1-1 44 533502009 |W -6-4 48 535551000 Y1 -1-3-9 60
533078001 |V -1-1-2 44 533630009 {H -36 14 $35568001 Y1 -1-8 62
$33079009 |v -1-1-3 44 $33631001 {H -38 14 $35583001 |E - 16-1 6
$33080001 |V -1-1-4 44 533637009 | X1 -35 52 535584001 |[E -16 6
$33082000 |W -24 48 $33673000 jC -16 4 $35593000 |W -1-6 48
$33083000 |W -25 48 $33691009 | X3 -70 58 $35594000 |W -1-6 48
$33084000 [W -26 48 $33692001 | X2 -69 56 $35595101 |E -14 6
$33085000 |W -27 50 $33752000 X4 -71-1 58 $35631001 | Y1 -1-4-5 62
533086000 W -28 50 $33753000 [ X4 -71-3 58 $35632001 |F -66 10
$33087000 |W -29 50 $33754000 { X4 -71-5 58 $35646001 |C -12-6 4
$33088000 {W -30 50 $33755001 | X4 -71-8 58 UAD130001 R -15 34
$33089000 |W -31 50 $33756001 | X4 -71-9 58 u08671003 | Q1 -16-8 30
$33090000 |W -32 50 $33759001 | X4 -71-16 58 Q1 -17-8 30
$33091000 |W -44 50 $33760001 | X4 -71-17 58 Y1 -1-1-20 60
1533092000 W -42 50 533802001 Q1 -31-1-3 30 Y1 -1-1-25 60
$33093000 |W -33 50 Q1 -32-1-3 32 U20099001 jv -1-63 46
533094000 W -34 50 $33803001 Q1 -31 30 Z25701001 |G -10 12
$33095000 {w -35 50 $33804001 | Q1 -32 30 0A4300605 |G -47 12
$33096000 |W -36 50 $33805001 | Q1 -32-2 32 M -10 24
$33097000 |W -37 50 $33806001 Q1 -32-3 32 M -43 24
$33098000 |W -38 50 $33807001 | Q1 -18 30 M -45 24
$33099000 |W -39 50 $33810001 | X4 -71 58 R -3 34
$33100000 |V -1-1-51 44 $33811001 | X4 -71-12 58 W -22 48
$33101000 | Y2 -2-2 64 $33813001 Q2 -33-1 34 0A4403505 |V -1-1-20 44
533103000 |W -69 50 $33814001 | Q2 -33-2 34 0A5300605 |V -1-1-21 44
$33104000 {W -70 50 $33815001 | Q2 -33 34 v -1-1-26 44
$33105000 |W -41 50 $33817001 |Z -41 66 vV -1-48 46
$33106000 |V -1-1-52 44 S33818001 ]Z -42 66 V. -1-64 46
$33113009 |V -1-33 46 $33819001 |Q1 -16 30 W -1-25 48
$33114009 |V - 1-41 46 $33820001 1Q1 -17 30 0A5301005 |V -1-39 46
$33115009 |V -1-54 46 $33821001 | Q1 -8 30 w -1-29 48
$33120009 |V -1 44 $33822001 | Q1 -2 30 0A5301605 |V -1-1-25 44
$33121001 |V -1-1 a4 $33823001 | Q1 -4 30 vV -1-45 46
33122001 |G -46 12 533824001 | X1 -74 54 0A5400806 [R -5 34
Mo -39 24 X4 -74 58 R -16 34
R -2 34 $33888001 | Y1 -1-3-23 62 Y1 -1-1-29 60
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0A5401006 [V -1-1-5 44 012400636 |52 -80 38 018401036 [ST -45 3b
vV -1-1-6 44 012400836 [ X1 -43-3 52 S2 -112 38
vV 117 44 012500536 |G -6 i2 X2 -69-14 56
vV -1-1-59 44 H -3 14 Y1 -1-6 62
W -1-28 48 012500836 [ Y1 -1-1-10 60 018401236 |G - 11 12
W -4 50 014300332 | Y2 -2-1-7 64 018500836 | Y1 -1-4-8 62
0AS5402005 |V -1-1-9 44 014400636 {F -43 8 018501036 |D -3 6
vV -1-1-34 44 F -53 8 F -6t 10
VvV -1-52 46 G -3 12 S1 -40 36
002021405 |W -1-26 48 G -15 12 X2 -69-34 56
002400514 |B -4 2 G -51 12 X2 -69-37 56
B -6 2 H -1-2 14 X2 -69-48 56
Y1 -1-3-25 62 N -35 26 X2 -69-56 56
002501003 | Y2 -2-17 64 014680422 | Y2 -2-1-10 64 018501236 |D -7 6
004061016 {W -3 48 017062502 [ X1 -58 54 F -62 10
004401003 |G - 21 12 018061036 [P -38 28 51 -23 36
X1 -4 52 Voo-1-1-22 44 $2 -86 38
Y1 -1-1-15 60 X3 -70-3 58 52 -97 38
004401414 |W -9 48 X3 -70-8 58 X2 -69-20 56
X1 -5 52 X3 -70-12 58 X4 -71-13 58
004501003 1 X2 -69-10 56 018061236 [F -48 8 X4 -71-18 58
008300604 | Y2 -2-1-3 64 G -50 12 018501436 |H -28 14
008400604 |[H -37 14 v -2 46 P -4 28
H -39 14 X1 -15 52 018501636 |51 -20 36
W -1-30 48 X1 -22 52 51 -59 36
W -1-31 48 X2 -69-6 56 52 -83 38
W -1-32 48 018061436 |5t -31 36 $2 -145 40
W -6-5 48 52 -121 38 $2 -149 40
2 -14 18 018061622 |F -2 8 018502036 |P -26 28
X1 -31 52 018061636 |S1 -10 36 §2 -136 40
X1 -36 52 §2 -73 38 021060102 | X1 -61 54
X1 -4 52 $2 -9 38 021060106 |H -26 14
X1 -68 54 s2 -102 38 L -18 20
X2 -69-52 56 018062036 |G -7 12 L -25 20
X4 -71-21 58 P -2 28 021080206 | X2 -69-30 56
008400806 |F -28 8 P -19 28 X2 -69-44 56
F -30 8 018063036 |51 -8 36 021100202 1 X1 -53 54
F -32 8 52 -1 38 021300103 JL -54 22
F -37 8 X1 -13 52 N -45 26
N -9 26 018081636 | X4 -71-10 58 021300106 ]V -1-38 46
N -25 26 018082036 |51 -51 36 w - 1.22 a8 |
N -30 26 52 -137 40 021300206 |V -1-46 46
N -40 26 X1 -9 52 Y1 -1-3-17 62
012060636 |C -4 4 X1 -18 52 021400102 L -6 20
C -5 4 X1 -46 52 021400106 fL -50 22
c -17 4 X1 -63 54 021400206 [ Q1 -31-4 30
E -5 b 018082536 151 -2 36 Q1 -32-5 32
E -7 6 S2 -66 38 X1 -7 52
E -10 [ $2 -148 40 Y1 -1-3-26 62
E -12 6 018102036 | X1 -1-3 52 021500103 |D -1 6
H -6 14 018300536 |L -61 22 G -20 12
L -11 20 018300636 {W -1-40 48 K -6 18
L -13 20 018301036 [F -15 8 Y2 -2-20 64
L -23 20 F -45 8 021500303 |51 -35 36
P -6 28 018400836 |L -27 20 $2 -95 38
P -9 28 L -48 20 52 -106 38
P -17 28 L -51 22 S2 -126 40
S1 -57 36 L -59 22 025020135 |W -1-27 48
$2 -143 40 52 -108 38 025030233 |M -49 24
X1 -43-2 52 X1 -26 52 025030236 |V -1-36 48
Y1 -1-1-38 60 X3 -70-6 58 W -1-23 48
012300536 M - 14 24 Y2 -2-6 64 Y2 -2-1-23 64
012400636 |51 -17 36 018401036 |51 -27 36 025040136 |F  -23 8
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025040236 |W - 1-42 48 026040236 [G  -25 12 028080246 [ X1 -b4 54
St -29 36 H -18 14 X2 -69-28 56
St -47 36 L -52 22 X2 -69-42 56
52 -110 38 M -42 24 X4 -71-22 o8
52 -114 38 P -13 28 028100242 | X1 -55 54
X1 -6 52 028030242 |R -13 34 028100246 | X1 -1-4 52
X1 -27 52 028030243 |M -47 24 041120390 [ Y1 -1-1-17 60
X2 -69-16 56 M -48 24 047200542 |L -44 20
X3 -70-7 58 028030245 L  -55 22 047301042 | Y2 -2-1-17 64
025040335 | Y1 -1-1-35 60 028030246 |V  -1-37 46 047501242 |F -46 8
025050236 [F -63 10 W -1-24 48 P -31 28
H -33 14 Y1 -1-3-21 62 048020342 |L -66 22
M -4 24 028040246 |G -12 12 048020346 Y1 -1-1-45-7 | 60
$1 -25 36 G -24 12 048025346 |[C -12-4 4
S1 -36 36 L -7 20 048050346 | Y1 -1-3-22 62
S1 -38 36 L -76 22 048060342 |L -22 20
S1 -61 36 M -29 24 048100142 [ X1 -51 52
52 -88 38 M -41 24 048150142 ]St -55 36
52 -99 38 Q1 -16-5 30 52 -141 40
52 -125 40 Q1 -17-5 30 048200242 | Y1 -1-1-3 60
S2 -151 40 S1 -28 36 048320242 |S1 -53 36
X2 -69-35 56 S1 -46 36 S2 -139 40
X2 -69-50 56 S2 -109 38 048350242 |P  -23 28
X2 -69-54 56 52 -113 38 052300606 | Y1 -1-2-3 62
X2 -69-58 56 X2 -69-15 56 Y2 -2-4 64
X2 -69-60 56 Y2 -2-7 64 052400606 | Y1 -1-1-30 | 60
X4 -71-15 58 028050243 {Y2 -2-19 64 052400806 |Y2 -2-14 64
X4 -71-19 58 028050246 |F  -64 10 060400516 | Q1 - 16-4 30
025060232 |F -3 8 H -32 14 Q1 -17-4 30
G -9 12 K -5 18 X4 -75 58
025060236 |K -10 18 K -13 18 Y1 -1-1-9 60
P -4 28 M -3 24 060400616 |V -1-51 46
P -2 28 s1 -2 36 vV -1-53 46
vV  -1-1-24 44 $1 -39 36 vV -1-55 46
ST -12 36 S1 -860 36 vV -1-57 46
52 -75 38 $2 -84 38 S2 -128 40
52 -90 38 $2 -150 40 52 -132 40
$2 -101 38 X2 -69-21 56 S2 -134 40
$2 -122 38 X2 -69-38 56 060400816 |L -70 22
X1 -16 52 X2 -69-49 | 56 S1 -43 36
X1 -23 52 X2 -69-53 56 S1 -49 36
X2 -69-8 56 X2 -B69-57 56 $1 -63 36
X3 -70-4 58 X4 -71-14 58 S2 -117 38
X3 -70-9 58 X4 -71-23 58 52 -130 40
X3 -70-13 58 028060242 | X1 -6&0 54 060401016 | Q1 -9 30
Y2 -2-24 64 Y1 -1-1-454| 60 Q1 -15-3 30
025080130 |L  -73 22 028060243 |F -4 8 Q2 -334 34
025080236 |S1 -4 36 -8 12 51 -6 36
$? -68 38 H -25 14 s2 -70 38
X1 -10 52 K -9 18 060401416 {Q1 -14 30
X1 -19 52 028060246 |P -3 28 Q1 -19 30
X1 -39 52 P -20 28 060501016 |A -7 2
X1 -48 52 Vo -1-1-23 44 A -15 2
X1 -65 54 v -3 46 H -22 14
X2 -69-29 56 S1 - 11 36 H -31 14
X2 -69-43 56 52 -74 38 K -3 18
X4 -71-11 58 X1 -24 52 K -12 18
025100132 | X1 -54 54 X2 -69-7 56 L -4 20
025800332 | X1 -59 54 028080246 |51 -3 36 M2 24
026030136 |L -75 22 s2 -67 38 1 -3 16
026030236 | Y1 -1-3-16 | 62 X1 -1 52 J1-10 16
Y1 -1-3-20 62 X1 -20 52 J1 -45 16
026040236 |G -13 12 X1 _-47 32 X2 _-69-22 26
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060501016 X2 -69-24 56 076002800 IST -52 36 149483001 [ X2 -69-17 56
060660512 | YZ -2-1-15 64 $2 -138 40 X4 -711-7 58
061300616 |W -1-21 48 076202800 |P -22 28 Y1 -1-7 62
061300616 [Y1 -1-3-15 62 081003870 |C -12-3 4 149547000 |W -7 48
061400816 |A -5 2 081005070 |P -33 28 150179002 |[K -4 18
062060806 | X1 -42 52 081006070 [H -15 14 Y2 -2-18 64
062300416 {F -49 8 081007070 |L -74 22 1150332001 {2 -9 66
L -63 22 100136001 | Y2 -2-12 64 150335001 |z -10 66
L -72 22 100360003 JL -39 20 150349001 |v -1-40 46
J1 -5 16 100401001 Y2 -2-11 64 vV -1-58 46
1 -12 16 101572101 |2 -8 66 150357001 1V -1-42 46
J1 -38 16 104520000 |E -1 6 150491101 |H -2 14
062300506 |Y1 -1-1-12 60 107155001 |J1 -43 16 152358001 Y2 -2-1-6 64
Y1 -1-3-8 60 107550002 |D -4 6 152361001 [ Y2 -2-1-11 64
062300616 |K -18 18 107780001 |Z -16 66 152362001 | Y2 -2-1-12 64
L -42 20 110367001 |L - 21 20 152363001 | Y2 -2-1-16 64
M -31 24 110505001 JS1 -13 36 152364001 | Y2 -2-1-18 64
Y2 -2-1-22 64 52 -76 38 152423000 |V -1-34 46
062300805 |[R -12 34 111865001 |H -7 14 152507000 [Y2 -2-1-20-2 | 64
062300816 |11 -21 16 111942001 | Y2 -2-1-13 64 152508000 | Y2 -2-1-20-3| 64
11 -24 16 111943001 Y2 -2-1-14 64 152509000 {Y2 -2-1-20-4 | 64
J1 -47 16 112738000 [J2 -4 18 152645001 { Y2 -2-1-21 64
062301006 |V -1-35 46 113431002 |D -12 6 152861101 | X1 -49 52
062302016 | M -23 24 F -9 8 152862001 | X1 -50 52
062350816 |F -17 8 114483002 |2 -30 66 152863001 |1 X1 -57 54
062351016 |C -14-2 4 114486002 |J2 -11 18 152864000 | X1 -56 54
' L -9 20 117150001 )1 - 11 16 152865101 | X1 -52 52
062400516 | X1 -75 54 . -37 16 152883000 1J1 -60 16
062400616 | Y1 -1-3-24 62 11 -46 16 152948001 fJ1 -1 16
062400816 A -22 2 117466000 |Z -22 66 152969001 |J1 -4 16
B -2 2 117934009 A -1 2 J1 -20 16
c -12-10 4 117936009 JA -10 2 153242000 [V -1-1-29-4| 44
c -12-11 4 P -30 28 Z -38 66
F-22 8 118064001 [Z - 11 66 154024001 | Y2 -2-1-8 64
F -39 8 118735002 |F  -12 8 154092001 [ Y2 -2-1-9 64
G -23 12 118764002 1Y2 -2-1-19-5| 64 154125001 |2 -13 66
G -45 12 118837001 {2 -7 66 154467001 |J2 -12 18
K -16 18 122991001 |Z -1 66 154702001 | Z - 31 66
L -45 20 133172003 )2 -13 18 155510001 [N -7 26
M -28 24 140392009 |A -12 2 155559001 {¥1 -1-1-45-3| 60
M -40 24 140726000 |C -2 4 158115001 |C  -32 4
N -20 26 141617001 |S2 -92 38 P -10 28
N -22 26 $2 -103 38 158597001 | Y2 -2-1-24 64
N -24 26 142002001 |2 -14 66 159150009 JA -20 2
P -29 28 142205001 |2 -17 66 159805001 [N -15 26
J1. -39 16 142443001 |2 -6 66 181936001 |E - 16-2 6
2 -3 18 142708000 |E -4 6 181937001 |E -16-3 6
062401016 |C -13 4 142709000 |E -6 6 181938001 |E -16-4 6
H -13 14 142721001 |Z -12 66 184430001 |2 - 21 66
H -19 14 144505000 {Y2 -2-1-19-4] 64 215083001 fy2 -2-1-4 64
L -57 22 144784002 Y1 -1-1-24 60 215953001 |[F -26 8
062401216 |F - 41 8 145446001 |N  -13 26 219225000 |V -1-1-29-3| 44
N -3 26 Y2 -2-10 64 z -37 66
Q1 -32-4 32 145465001 |C -11-4 4 229142001 |V -1-1-33 44
062401416 |1 Q1 -31-3 30 145466001 JC -11-2 4 524303001 |F -52-2 8
062401616 P -12 28 145571101 Y2 -2-9 64 552851001 | Y2 -2-1-20-5] 64
Y1 -1-1-31 60 146197001 | Y2 -2-1-19 64 552907000 |wW - 61 50
Y1 -1-1-34 60 146198001 | Y2 -2-1-19-1]| 64 W -74 50
062500816 | Q1 -16-6 30 146199001 | Y2 -2-1-19-2 | 64 552908000 |W -58 50
Q1 -17-6 30 146200001 | Y2 -2-1-19-3| 64 554482000 {W -57 50
062501016 Y2 -2-8 64 146202000 |W -60 50 W -59 50
070606800 | Y1 -1-1-8 60 W -62 50 620599002 |V -1-1-56 44
070699800 {F  -58 8 147777000 |C - 11-3 4 620599003 |V - 1-62 46
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